TRACC® Family

Product Description
Assembly Manual

Part No. 620297B Revised January 2007

“ TRINITY




TRinity Attenuating Crash Cushion

TRACC-Family
System Manual

- 2005 Model -

TRACC
|

[ | |
FasTRACC WideTRACC ShorTRACC

A Family of NCHRP Report 350 Crash Cushions

W

Trinity Highway Products, LLC.
2525 Stemmons Freeway
Dallas, Texas 75207

U.S. Calls: (800)-644-7976
International Calls: (214)-589-8140
Fax (214) 589-8423
E-mail: TRACC.info@trin.net
Internet: www.highwayguardrail.com

www.highwayguardrail.com 1/10/2007



Table of Contents

Customer Service
Corporate Contacts
Regional Telephone Contacts
TRACC Family Design Information
General Information
Product Overview
Maintenance Overview
Crash Performance
Repair Options
Configuration Options
Location Requirements
Unidirectional Application
Bidirectional Application
Approach Zone and Clear Zone
Downstream Zone
Installation Options
Foundations
Backup Support and Transition Options
Nose Delineation Options
TRACC Family Installation Guidelines
Drawings and Bills of Material
Recommended Tools and Equipment
Safety Instructions
Installation of System
Lifting the System
Anchoring the System
Attaching Backups and Transitions
TRACC Family Repair after Impact
Repair Options
Types of Damage
Field Repair
Removal / Replacement of System
Repair at Maintenance Facility
Appendix

QOO bM,bPowww



CUSTOMER SERVICE

Trinity Highway Products is committed to the highest level of customer service.
Comments regarding the quality and workmanship of our products, their installation
procedures, supporting documentation, and roadside performance are welcome.
Our goal is to enhance highway safety through continuous improvement and
innovation. More information can be obtained in the following ways:

Corporate Contacts:

Telephone: 800-644-7976 (U.S. Calls)
214-589-8140 (International Calls)

Fax: 214-589-8423

E-mail: TRACC.service@trin.net

TRACC.info@trin.net

Internet: www.highwayguardrail.com
www.trin.net

Regional Telephone Contacts:

Centerville, Utah 800-772-7976
Dallas, Texas 800-527-6050
East Hartford, Connecticut 800-634-7245
Elizabethtown, Kentucky 800-282-7668
Girard, Ohio 800-321-2755

Orangeburg, South Carolina 800-835-9307



TRACC FAMILY DESIGN
INFORMATION

General Information

Product Overview

The TRACC (Trinity Attenuating Crash Cushion) family of products from Trinity
Highway Products includes TRACC, a narrow Test Level 3 cushion; SHORTRACC,
a narrow Test Level 2 cushion; FASTRACC, a narrow Test Level 3 cushion with
additional capacity for head-on impacts up to 70 mph; and WideTRACC, a wide
Test Level 3 cushion for any large gore area.

TRACC crash cushions are fully redirective, non-gating, bidirectional, energy
absorbing crash cushions designed to protect motorists from impacting the end of
concrete barriers and bridge parapet rail, bridge piers and other hazards in both
permanent and temporary work zone locations. All TRACC family products are
accepted by the U.S. Federal Highway Administration for use on the National
Highway System regardless of design or posted speed.

WIDETRACC is an innovative system that allows the designer to tailor the cushion
to the specific location. One or both sides of the system can be flared to practically
any width using standard, repeating components. The flexibility of the system to
flare down its left side, its right side, or both sides means that the unit can be
oriented parallel with mainline roads while flaring to additional width along exit
ramps or other similar roadway features.

No matter what the situation, a member of the TRACC Family of Crash Cushion
products is available to meet the requirements in the most convenient, user-friendly
and economical way.

Maintenance Overview

The entire TRACC family of products is designed to be a very low maintenance
roadside safety feature. Except for repairs due to impact, there is virtually no
maintenance required for the system. It is recommended that an annual drive-by
inspection be performed to ensure that no minor impacts went undetected and that
debris has not accumulated around the system.



Crash Performance

All TRACC products meet National Cooperative Highway Research Program
(NCHRP) Report 350 requirements at Test Level 2 or Test Level 3. The systems
will redirect vehicles that impact along their sides at angles up to 20° with the axis of
the system. They will also stop vehicles that impact the ends of the systems at
angles up to 15°. Testing was performed at speeds up to 100 km/hr (62.1 mph)
making the TRACC Family of Crash Cushions an appropriate choice for ALL design
speeds or posted speed limits on the National Highway System. If additional
protection is desired beyond the mandated Test Level 3, the FASTRACC system is
available in narrow and flared (wide) configurations and has been tested end-on at
speeds up to 70 mph (113 km/hr.) For locations with design-speeds at or below 45
mph (72 km/hr), the ShorTRACC can provide full NCHRP Report 350 Test Level 2
protection.

A copy of NCHRP Report 350 can be obtained at the following address:

Transportation Research Board
National Research Council
2101 Constitution Avenue, N.W.
Washington, D.C. 20418

(202) 334-2933

Repair Options
TRACC systems are designed for field repair or rapid replacement of the entire unit.

Please see the TRACC Family Repair After Impact section of this manual for more
information.



Configuration Options

The TRACC Family of NCHRP Report 350 qualified crash cushions are available in
several configurations as shown in Table 1.

Test Level Width Length
TRACC 3 24", 30" 21
ShorTRACC 2 24", 30" 14
FasTRACC 3+ * 24", 30" 25' - 8"
WideTRACC -L |3, 3+ 41" ** o1 **
WideTRACC-R | 3, 3+ 417 ** 2717 **
WideTRACC-B |3, 3+* 58" ** 21 FH*

Table 1

* - Test Level 3+ refers to the fact that some units have been tested or are accepted
for test conditions that exceed normal Test Level 3. Additional testing included a
2000 kg vehicle impacting at zero degrees at 70 MPH.

** - The width of the WideTRACC-L and —R can be increased by adding approved
wing extensions on one side. The extensions will add 28 inches of length and 3-
7/16 inches of width for each section.

*** . The width of the WideTRACC-B can be increased by adding approved wing
extensions on both sides. The extensions will add 28 inches of length and 6-7/8
inches of width for each section.

WideTRACC offers designers options in protecting wide barriers and gores. The
WideTRACC can be flared down its left side only, its right side only, or both sides
simultaneously. Figure 1 shows the basic options available. The extension
attached to the rear of the WideTRACC consists of a pair of guardrail panels
continuing the height and flare angle of the WideTRACC side panels. The panels
are supported by specially designed braced, base-plated posts. The lower panel is
further supported by a channel that is installed between the post and the guardrail.



LIX u

Left Side Flared - WideTRACC-L

[T 1] |

Right Side Flared - WideTRACC-R

L] 1]

Both Sides Flared - WideTRACC-B

Figure 1. Basic WideTRACC configurations.



Location Requirements

Unidirectional Application

Installation of a TRACC System and its transitions depends on the traffic pattern
and the backup structure at the particular location. Unidirectional traffic (one side or
both) requires no transition. See Figures 2 and 3. The backup frame can be
attached to any solid structure including a square cast-in-place concrete pillar, a
vertical concrete wall, or the end of a New Jersey style barrier. The backup frame
provides a hole pattern that may require adaptation to the backup structure. Trinity
Highway Products can provide an adaptor to allow direct attachment of the backup
frame to a variety of concrete barrier profiles. Call Technical Service at 800-644-
7976 with questions regarding this and other types of installation.

-

Median
-

T T ]

TRACC Barrier

Figure 2. Unidirectional Traffic Flow - One Side - Requires No Transition.

-

\ ‘U:EED:U:L Barrier

RACC

Figure 3. Unidirectional Traffic Flow - Both Sides - Requires No Transition.



Bidirectional Application

For bidirectional installations that face oncoming traffic or reverse direction traffic
(see figure 4), the appropriate transition(s) should be installed on the reverse traffic
side of the backup structure.

Transition

Median CEEEE[U]J Barrier

TRACC
o

Figure 4. Bidirectional Traffic Flow - Requires Transition on One Side.

Approach Zone and Clear Zone

The TRACC System should not be placed directly behind a raised curb. The
approach area in front of the system should slope at a different rate no greater than
10:1 in the direction of traffic flow. The cross slope should differ by no more than
12:1. The clear zone behind the TRACC should be consistent with the area behind
the downstream Length-of-Need of the barrier. The entire length of the TRACC can
be used in Length-of-Need calculations as it is fully redirecting.

Downstream Zone

The TRACC should be installed so that a 60” clear space will exist on both sides of
the backup structure for the side panels to retract during an end-on impact (see

figure 5).
2T
—— i i __1_____

Figure 5. Clear Space for Panel Retraction



Installation Options

Foundations

During an impact, the stopping force provided by a TRACC System is NOT
transferred to the backup structure beyond the cushion. All the stopping loads pass
to the foundation BELOW the system through the anchor bolts that attach the
system to the foundation.

TRACC Systems can be anchored to combinations of asphalt, concrete, and
compacted subbase as shown in Table 2 below.

6” Reinforced Concrete

8” Unreinforced Concrete

3” Minimum Asphalt over 3” Minimum Concrete
6” Asphalt over 6” Compact Subbase

8” Minimum Asphalt

Table 2. Foundation Options

TRACC Foundation Drawings

SS1010 TRACC TL-3 Crash Cushion Attenuating Terminal 22’ Concrete
Foundation Plan

SS1011 FasTRACC TL-3 Crash Cushion Attenuating Terminal 26’ 8” Concrete
Foundation Plan

SS1013 ShorTRACC TL-2 Crash Cushion Attenuating Terminal 14’ Concrete
Foundation Plan

10



Backup Support and Transition Options

The TRACC with its sliding side panels can be attached or transitioned to any
backup structure capable of supporting the last frame. If the system has been
extended to greater widths as described previously for the WideTRACC, the flared
guardrail panels used to create the extra width can be attached to any downstream
barrier or structure just as a standard guardrail would be attached.

The following drawings are located in the Appendix of this manual. They provide
the necessary detail for attachment and transition to their subject structures.

SS453, “TRACC Transition to W-Beam Median Barrier Soil Post Option”
SS454, “TRACC Transition to Thrie Beam Median Barrier Soil Post Option”
SS455, “TRACC Transition to W-beam Median Barrier Plan, Elevation &
Sections”
SS456, “TRACC Transition to Vertical Wall”
SS461, “TRACC Transition to Concrete Safety Shape Barrier
Plan, Elevation & Sections”
SS462, “TRACC Transition to Concrete Barrier Single Slope
Plan, Elevation & Sections”
SS463, “TRACC Transition to Thrie Beam Median Barrier
Plan, Elevation & Sections”
SS464, “TRACC Transition to Thrie Beam Median Barrier All Wood Post”
SS497, “WideTRACC - Optional Wing Extensions”

Nose Delineation Options

The TRACC is intended for use on either shoulder or in the median in both
unidirectional and bidirectional traffic situations. To provide the greatest level of
safety, the delineation of the plastic nose section can be customized for any
particular location. Four pieces of reflective tape are provided with the TRACC and
can be used to delineate left shoulder, right shoulder, and gore applications. All
four identical pieces of reflective tape can be used to create the three designs as
shown below. The plastic nose should be attached to the front of the TRACC
system using the side panel attachment hardware already located on the system.

Gore Area Right Shoulder Left Shoulder
Figure 6. Nose Delineation Options.

Note: Consult local transportation authorities for delineation requirements.
11



TRACC FAMILY INSTALLATION
GUIDELINES

Drawings and Bills of Material

Drawings and bills of material for the most popular TRACC System options are
shown in the Appendix to this manual. If parts are missing from a TRACC System
shipment or if you have questions regarding installation options, please contact
Trinity Highway Products Technical Service at 800-644-7976.

Recommended Tools and Equipment

Forklift or Crane (4000 pound capacity)

Lifting Slings or Chains

Air hammer/drill 35/50# and appropriate power source

Rock drill bit 11/16” x 16” with 30” extender

Socket and Ratchet Set or Flat Wrenches - 3/8” to 1-1/4”
Traffic control equipment

Gloves, safety goggles, and back protection for lifting
Dispensing Gun and Mixing Tubes for Hilti HY-150 Adhesive

N~ WNE

12



Safety Instructions

Always use appropriate safety precautions when operating power equipment,
mixing chemicals, and moving heavy equipment. Gloves, safety goggles and back
protection should be used.

Safety measures incorporating appropriate traffic control devices should also be
used to protect personnel while at the installation site. Trinity Highway Products
offers an economical and effective truck mounted attenuator, the MPS-350, for the
protection of workers in work zones. For more information on the MPS-350 call
800-644-7976, or visit the Trinity Highway Products website at
www.highwayguardrail.com.

13



Installation of System

To facilitate accurate communication regarding the parts of the TRACC and
WideTRACC, Figure 7 shows the two systems with side panels removed and major
parts labeled.

TRACC
END SHOE BASE CROSSTIE

i o o i

M

FRAME BACKUP FRAME

/HWHH

WIDETRACC

END SHOE

FRAME 55+ BACKUP FRAME

twpical \‘

Figure 7. Major Components of the TRACC and WideTRACC. (The side panels
have been removed from the outside of the systems for clarity.)

Lifting the System

TRACC Systems can be lifted as complete units by threading lifting chains or slings
directly through the tops of the frames. Someone should maintain control of the
system by guiding the end as it is lifted and moved. Care should be taken to ensure
that the system can be handled safely prior to moving.

14



Anchoring the System

TRACC Systems can be installed on combinations of asphalt and concrete. Table 3
shows the types of foundations that can be used and the anchoring studs that are
required. In general, concrete installation can be performed using 7-1/8 inch anchor
studs while asphalt installation requires 18-inch anchor studs. Holes should be
drilled 1.5 inches less than the overall length of the anchor stud to ensure proper
embedment.

TRACC Systems can be placed directly onto the foundation as a complete unit.
The system should be aligned within 1° of the downstream barrier according to the
approach and downstream zone requirements set forth in the section entitled,
“Location Requirements.” Holes for the anchor studs can be drilled into the
foundation using the system as a template. Because of the open design of all the
TRACC systems including the WideTRACC, it is not necessary to disassemble any
portion of the system in order to drill the anchoring holes. Note that the flared
portion of the WideTRACC requires additional outboard anchors that have been
shipped loose and must also be anchored to the foundation. Special attention
should be paid to drawing SS496, “WideTRACC Double Flare - Plan Elevations and
Sections,” for the location of those outboard anchors.

After the holes are drilled, the adhesive system can be dispensed into the hole and
then the anchor stud should be suspended by its nut and washer through the
crosstie. Figure 8 shows how the anchor stud should pass through the crosstie
suspended by its nut and washer. The stud should hang in the uncured adhesive
with no threads showing above the nut. Final tightening of the anchor nuts should
be done after the adhesive has set. (See adhesive manufacturer’s instructions for
set times under various environmental conditions.)

Table 3. Anchor Stud Selection Table

Foundation Anchor Stud Size
6” Reinforced Concrete 5/8"d x 7 - 1/8" long
8” Unreinforced Concrete 5/8”d x 7 — 1/8" long
3” Minimum Asphalt over 3” Min. Concrete 5/8” d x 18” long
6” Asphalt over 6” Compact Subbase 5/8” d x 18” long
8” Minimum Asphalt 5/8” d x 18” long

NOTE: If asphalt is located over a minimum of 6-inches of concrete, the 18-inch
anchor studs can be cut off to a total length equal to the asphalt thickness plus 7.5
inches.

15



Too much thread

showing  "—

| crosstie

Bl &7

grout in hole

WRONG

Figure 8. Suspending the Anchor Studs in the Uncured Adhesive.

Attaching Backups and Transitions

The last support frame on a TRACC System must be attached to something in order
to support the side panels and any required transition panels. While no direct
stopping forces are transmitted into the backup support structure, its presence is
important for possible redirecting impacts. Drawings in the Appendix show the
TRACC systems attached to and shielding a variety of downstream barriers and
structures. For more information about specific installation options not shown in the
Appendix drawings, contact Technical Service at 800-644-7976.

NOTE: The width of the WideTRACC can be adjusted through the addition of wing

extension sections as shown in drawing SS497, “WideTRACC Double Flare Wing
Extension Structures,” located in the Appendix.

16



TRACC FAMILY REPAIR AFTER
IMPACT

Repair Options

TRACC systems are designed for field repair or rapid replacement of the entire unit.

The energy absorbing portions of the base assembly of the TRACC system can be
replaced in stages depending on the extent of the impact. Because TRACC
systems are delivered fully assembled, it is extremely practical to replace the entire
damaged system on the roadside and then perform the necessary repairs safely
and accurately in the maintenance shop away from traffic dangers. Many of a
TRACC system’s components remain undamaged after most impacts making
refurbishment simple and economical.

NOTE:

TRACC PRODUCTS ARE NOT DISPOSABLE.
COMPLETE REPLACEMENT ON THE
ROADSIDE AFTER AN IMPACT IS A
CONVENIENT - BUT NOT REQUIRED - WAY
TO PROTECT WORKERS BY LIMITING
EXPOSURE TO TRAFFIC. UP TO 98% OF A
TRACC SYSTEM IS REUSABLE AFTER
DESIGN IMPACTS REGARDLESS OF
WHETHER THE REPAIR IS PERFORMED IN
THE FIELD OR IN THE SAFETY OF THE
MAINTENANCE YARD.

Types of Damage
TRACC Systems are designed to withstand end-on impacts and redirecting side

impacts. Side impacts, depending on the severity, may only cause cosmetic
damage to the system. Any system that has been impacted along its side should

17



be examined to make sure that the damage is only cosmetic and that any damage
that might hinder subsequent function of the system is repaired.

During some severe high-speed redirecting impacts with heavy vehicles, a TRACC
System may become permanently twisted. If the deformation of the base causes a
portion of one side of the system to be raised more than one and one half inches
when compared to the other side of the system, then the damaged portion of the
base assembly should be replaced.

Field Repair

The 2005 TRACC Family of Crash Cushions is specifically designed for rapid field
repair. Removal and replacement of the system remains a valid option for those
who prefer to work on the system away from the roadside.

NOTE:

Minor impacts that stroke the system less than
53 inches will require pulling the sled out to its
original position and checking the system for
damage. If there is no damage then the system
is ready for service. If damaged components
are found, they should be replaced.

TRACC Systems can be repaired in the field by replacing the parts that have been
damaged. The first step for repair will be to disconnect the sled and its attached
side panels from the remainder of the system and pull them back to their original
upstream location. To facilitate this it may be necessary to release the shredder
plates from the sled and to partially remove the straps that brace the lower part of
the sled. Don't forget to replace the shredder plates and reattach the straps once
the sled is relocated to its original position.

The energy absorbing rip plates attached to the top of the base assembly can be
replaced in stages. The rip plates are held in place with doubler plates. Each
doubler plate is secured with three (3) bolts. The doubler bolts are accessed
directly from above the base assembly. Special care should be taken to ensure that
new rip plates are installed in the proper location on the base assembly. Please
refer to the applicable assembly drawing in the appendix for details about rip plate
location and attachment.

The side panels and frames can now be redistributed along the length of the
system. It may be necessary to loosen some of the panel attachment hardware in
order to facilitate respacing. The reassembled sled and its side panels can be
attached to the remainder of the system and all the hardware tightened to complete
the repair job. Several innovative features have been incorporated into the 2005
TRACC system to make this process simple.

18



In the case of redirecting impacts along the side of the system, it may be necessary
to replace only side panels and other upper structural pieces so long as the base
assembly under the system is not damaged.

Removal / Replacement of System

The TRACC can be removed from its foundation by releasing the anchor nuts that
hold the crossties down. Flat wrenches may be required to access the anchor studs
under the displaced frames and sled. Once released, the system can be lifted as a
unit and transported back to a maintenance facility for repair. A new or
reconditioned TRACC can be positioned on the existing anchor studs and firmly
attached using the appropriate nuts and washers.

In some impacts, a small number of anchor studs may become bent or fractured. In
these cases it will be necessary to remove the old anchor, drill out the adhesive in
the old hole, and replace the removed anchor with a new anchor and adhesive.

Repair at Maintenance Facility

In general, the procedure for repairing a TRACC at a Maintenance Facility will be
the same as a field repair. Should you encounter technical difficulties, help is
available by calling Trinity Highway Products Technical Service at 800-644-7976.

The first step for repair will be to disconnect the sled and its attached side panels
from the remainder of the system and pull them back to their original upstream
location. To facilitate this it may be necessary to release the shredder plates from
the sled and to partially remove the straps that brace the lower part of the sled.
Don't forget to replace the shredder plates and reattach the straps once the sled is
relocated to its original upstream position.

The energy absorbing rip plates attached to the top of the base assembly can be
replaced in stages. The rip plates are held in place with doubler plates. Each
doubler plate is secured with three (3) bolts. The doubler plate bolts are accessed
directly from above the base assembly. Special care should be taken to ensure that
new rip plates are installed in the proper location on the base assembly. Please
refer to the applicable assembly drawing in the appendix for details about rip plate
location and attachment.

The side panels and frames can now be redistributed along the length of the
system. It may be necessary to loosen some of the panel attachment hardware in
order to facilitate respacing. The reassembled sled can be reattached to the side
panels and all the hardware tightened to complete the repair job.

19



SS453
SS454

SS455

SS456
SS461

SS462

SS463

SS464
SS497

SS1000

SS1001
SS1002

SS1003

SS1004

SS1005

SS1006

SS1007

SS1008

SS1009

SS1010

SS1013

SS1018

SS1019

APPENDIX

TRACC Transition to W-Beam Median Barrier Soil Post Option”
TRACC Transition to Thrie Beam Median Barrier Soil Post
Option

TRACC Transition to W-beam Median Barrier Plan, Elevation &
Sections

TRACC Transition to Vertical Wall

TRACC Transition to Concrete Safety Shape Barrier Plan,
Elevation & Sections

TRACC Transition to Concrete Barrier Single Slope Plan,
Elevation & Sections

TRACC Transition to Thrie Beam Median Barrier Plan,
Elevation & Sections

TRACC Transition to Thrie Beam Median Barrier All Wood Post
WideTRACC - Optional Wing Extensions

Crash Cushion Attenuating Terminal - Plan, Elevations, and
Sections, Assembled Unit, Base, and Rip Plate Schematic
Crash Cushion Attenuating Terminal — Assembled Base Unit
Crash Cushion Attenuating Terminal - Plan, Elevations, and
Sections, Shop Assembly Details, Pages 1, 2

Crash Cushion Attenuating Terminal - Plan, Elevations, and
Sections, Unidirectional, Direct Attachment

ShorTRACC Crash Cushion Attenuating Terminal — Assembled
Base Unit

ShorTRACC Crash Cushion Attenuating Terminal — Shop
Assembly Details, Pages 1, 2

ShorTRACC Crash Cushion Attenuating Terminal — Plan,
Elevation, and Sections, Unidirectional, Direct Attachment
FasTRACC Crash Cushion Attenuating Terminal — Assembled
Base Unit

FasTRACC Crash Cushion Attenuating Terminal — Plan
Elevation, and Section, Shop Assembly Details, Pages 1, 2
FasTRACC Crash Cushion Attenuating Terminal — Plan,
Elevation, and Sections, Unidirectional, Direct Attachment
TRACC Crash Cushion Attenuating Terminal, 22’ Concrete
Foundation Plan

TRACC Crash Cushion Attenuating Terminal, 15 Concrete
Foundation Plan

58" WideTRACC Double Flare Crash Cushion Attenuating
Terminal — Plan, Elevation, and Sections — Shop Assembly
Details, Pages 1, 2, 3

58" WideTRACC Double Flare Crash Cushion Attenuating
Terminal — Plan, Elevation, and Sections — Unidirectional,
Direct Attachment

20



TRAFFIC TRACC TRANSITION BILL OF MATERIAL
PC1448 WOOD BLOCK (LOWER) _— T
PCE1428 WOOD BLOCK (UPPER) o | o DESCRIPTION
1056 | 2 |10/6.3/TRACC (GUARDRAIL)
_ _ 564G | 2 | BACKUP POST (W6 x 8.5 x 667
PC 61458 WOOD BLOCK — PC 61458 WOOD BLOCK PC 61468 WOOD BLOCK PC 61478 WOOD BLOCK PC 33344/ UPPER W-BEAM (10 GA) PC 1056 W—8EAM (10 GA) TR A
/ UPPER RAL & BLOCKS NOT SHOWN y ijﬁjﬁg g ﬁ gg g L ;35 L 76 ,‘56 _
IN THIS AREA FOR CLARITY x 85 6-
ET ] y o ° ° o ¥ 51418 | 8 |RD WD BLOCK 11 (6 x 8
| ] / J——’\f‘l’ / 61428 | 4 |RTD WD BLOCK 1'-1 (6 x 8 3/4)
I I BN | \ ' | 51438 | 4 |RID WD BLOCK 1—1 (6 x 9 1/4)
] | | 67448 | 2 |RID TPRD WD BIK 11 (6 x 8 9/16)
5 PC 33344A LOWER W-BEAM (10 GA) ! ' ., 51458 | 4 |RID TPRD WD BLK 11 (6 x 7 1/4)
= " 61468 | 2 |RTD TPRD WD BLK 1'-1 (B x 5 15/16)
" “'I'—’ “-|' “-I'—’ “-|'—’ 61478 | 2 |RID TPRD WD BLK 1—1 (6 x 3 3/8)
S S— . HARDWARE
| ! ! — ! | | | \ 35106 | 4 |5/8% x 11° HOR POST BOLT
L] I _ /i o/ | o | o | o % 35006 | 16 |5/8% x 10" HGR POST BOLT
L -———/-—-— -_ "’\"' — —-Y \ 3480¢ | 4 |5/8% x 8" HGR POST BOLT
= / \Z / \ 44326 | 6 |5/8° x 4" HGR POST BOLT
34006 | 7 |5/8° x 2" HGR POST 8OLT
PC 61418 WOOD BL . - i
PC 61428 WOOD BLOCK PC 61438 WOOD BLOCK Al PO fets PC 1056 W-BEAW (10 GA) 33606 535 57: x 1 1/4° HGR SPLICE BOLT
33406 5/8" HOR HEX NUT
| BOLTS MUST BE INSTALLED ON THE GAGE SIDE P S344 LPPER W-BEA (10 64 0006 | 32 | 5/8" FLAT WASHER (8 HGR POST BOLTS)
210" TRACC  PC 9706 PC 333936 POST OF POST AS INDICATED TO INSURE PROPER RAL AT 34046 | 12 |5/8° x 2" HEX HD BOLT (A325)
RAFFC e sots | 0[5/ wiven
. 5/8°8 x 10" HGR BOLT W/WASHER UNDER NUT 106 -
i TYP UPPER BLOCK @ POSTS 2 & #3 JI616 | 12 |5/6" HEX NUT
REMOVE 5/8"9x 2" HOR BOLT
SUPPLIED WITH TRACC UNIT & INSTALL /4 P) 3 @ @ @ @ @ @
5/8"8x 47 HOR BOLT (4 PLACES) O
- | 5/8°F x 11" HOR BOLT W/WASHER UNDER NUT 5/8‘305’; ; ;{Jm HGR SPLICE 5/8"0x 10" HGR BOLT W/WASHER UNDER NUT 5{9";;; ; fv/;m HGR SPLICE
| | TYP UPPER BLOCK @ POSTS #4 & #5 TYP UPPER BLOCK @ POSTS 4649
Ll |o'| o |'/ | 1 o &1 T & R &1 T b
m 7] | 19l | K o o | ol | ¢ | ol | ¢ 5
| | | | o o S
a e e — S o o |l ¢ 1 o |l ¢ ¥
1 L1 T Tt ! 7%|L — 1 1 | o | ¢ L ! c| ' ¢ . § §
Ll 12 |l 1] R 1 ] T T SR B
oo
u || V’ | Nl 9 | o) | L] Nk
O My
— ————s | L | | L | | | | / N | | N
|
. ‘__ / J___L — _ I__ <_| - __ L _ _ — _ /|_| - ____ I\Jd-— __ _ o ___t t__
‘ L| 5/8"8 x 107 HGR BOLT) | \_L 5/8°8 x 8" HGR BOLT W/WASHER UNDER NUT | 5/8°# x 2" HGR BOLT_/ |\ PC 333456 POST (W6 x 8.5) |
’ W/WASHER UNDER NUT TYP LOWER BLOCK @ POSTS #4 & #5 W/WASHER UNDER NUT TYPICAL POSTS f4-49
1-7 7/8 16 3/4" 1-6 3/4" 1"-6 3/4" 31 1/2" -1 1/2" 31 1/2" J-1 1/2" STANDARD W—BEAM
/ \ \_ 5/8"¢ x 4" HGR BOLT MEDIAN BARKIER
Pe 5% r&g){(;}? POST —— 5/8°8 x 10" HGR BOLT W/WASHER UNDER NUT W%ASH)ER O AT
/4 POST HEIGHT TABLE
27" POST NO | HEIGHT
2-0 o'-g"
' ' 5/8° x 2" HEX HD BOLT, NUT % 77
e o 2n5/8" FLAT WASHER CRRVE R,
I ® |75 1/7°
L ’ ® |7-43/5
/" |\ @ |27-336
) to= o | 3 ® |7-33/8
o ‘ I < @ [2-33/6°
5/8° x 2" HEX HD BOLT I R
5/8" FLAT WASHER | i
5/8'/L0€KWASHER 1, I Sy
5/8" HEX NUT _nae__aa" , 2|l N
- [
= w
1 | g
REINFORCED CONCRETE PAD B | N/ " 1 BT | 6-7-01 | REVISED POSTS #2 & #3 AND LENGTH OF TRANSITION.
420" x 27°-0" x 6" THICK - N
SEE PAD DRAWING No SS457 ~ REV.|CHKD| BY | DATE REUARKS
(8" THICK IF NOT REINFORCED) | »»)))»“"m A T = AACCCs
. - Y N 9 b | 4
- < e : P DRAWN B.I.
“ : - . TRACC TRANSITION TO CHECKED
| W-BEAM MEDIAN BARRIER e
) X PLAN, ELEVATION & SECTIONS oA 16700
P (ALL DRIVEN POSTS) /16/
COPYRIGHT © 2000 TRINITY INDUSTRIES INC ENG. FILE # S5453-01E
P 5 TRINITY INDUSTRIES, INC. .
This drawing and the information shown thereon 1s the sole proparty of TRINITY . E1 OF 1
.y O o i ot o v sty s ey | QP NMNS FIEEWAY, DALLAS, - - "
SECT/ON A_A :;lr‘l)yugl‘;rﬂ?g.e INC..“nnrul; nnuy repro“t':lucﬂon 2&8"&:‘1 c:iﬂ{mtmwﬁﬂm gmissim. 2525 STEMMONS FREEWAY, DALLAS, TX 75356 SS 453 1




PC~6143B WOOD BLOCK (UPPER & LOWER)
PC~33346G STEEL POST (2) 3) (D

TRANSITION PANEL

/PC~33372A TRACC/THRIE BEAM

TRAFFIC

STANDARD THRIE-BEAM MEDIAN BARRIER
POST & BLOCK PER STATE SPECIFICATIONS

5/8°¢ x 2" HEX HD BOLT

5/8" FLAT WASHER
5/8" LOCKWASHER
5/8" HEX NUT

REINFORCED CONCRETE PAD
4£-0" x 22'-0" x 8 THICK

TRACC END FRAME

SEE PAD DRAWING No 55457

(8" THICK IF NOT REINFORCED)

5/87@ x 2" HEX HD BOLT, NUT

2~5/8" FLAT WASHER

I
|
I — -
2 || |
lo= 1=
|
I —
| =l e
o= Z <
h &
2 | | iy
|l
I |
- a9 ) ” ) .q %o
A 4 <
| |
4
g
§-0"
SECTION "A-A"

| . ) N ==T—=_]0 __0]
] 3] | | | I
e T | | |
| S ! | | | | ®
| [Tg]
% | | | | -
1 T T | | |
Ll Rd U - h I B D L L R e \
— _ N e o] ?
\ PC~33371A TRACC/THRIE BEAM
TRANSITION PANEL
BOLTS MUST BE INSTALLED ON THE GAGE SIDE TRAFFIC
21'—0" TRACC PC 970G OF POST AS INDICATED TO INSURE PROPER RAIL FIT
5/8"8x 11" HGR BOLT W/WASHER UNDER NUT . N
& TYP UPPER & LOWER BLOCKS @ POSTS (2) (3) (3) __—5/8%x 1 1/4” HGR SPLICE BOLTS & NUTS
REMOVE 5/8"#x 2” HGR BOLT |
SUPPLIED WITH TRACC UNIT & INSTALL @ A @ @ @ @ @
5/8"8x 4” HGR BOLT (4 PLACES) | |
il
Bl | | | | |<|b ' -~ - T - - —~ 1~ /
] &
) L L |
(O] Q I O O o | O
il ol B T —"To 1 [ o | ]
| . T o1 | © | | | +
I il 11 ] = = -
' 1l — ] [ o) 3
|| ! ! ! [0 i} | 5
L - | | LT :
(D] or [ ol . ol . o | © b S R R __ s .
BL ol Il | | 1 I ,
o o o j o o o (8] D ‘ J J L
. _ | _ _ _ _ _ - R S D N S
|
‘ | I I I N— ATTACH UPPER & LOWER BLOCKS
' TO POST ONLY @ POST (%)
1'-7 7/8" 1'-6 3/47 -6 3/47+ 1'-6 3/4°+ | I-11/2" I-11/2" §'—=3" SPACING
PC 564A BACKUP POST / e LTRACC/THRIE BEAM STANDARD THRIE-BEAM MEDIAN BARRIER
@ /4 TRANSITION PANEL PER STATE SPECIFICATIONS
-7+
2!_0"

COPYRIGHT © 2000 TRINITY INDUSTRIES INC

TRACC TRANSITION BILL OF MATERIAL

DESCRIPTION

POST W6 x 85 x 6-6"

RTD WD BLOCK 11 (6 x 9 1/4)

POST W6 x 8.5 x 6'-6"

TRACC/THRIE BEAM TRANSITION PANEL

TRACC/THRIE BEAM TRANSITION PANEL

HARDWARE

5/8"¢ x 4” HGR POST BOLT

5/8"9 x 11" HGR POST BOLT

5/87¢ x 1 1/4" HGR SPLICE BOLT

5/8" FLAT WASHER (@ HGR POST BOLTS)

5/8"% x 2” HEX HD BOLT (A325)

oo
5646 2

61438 12

333466 3

J3371A 1

33372A 1

443206 4

35106 12

33606 24

3340G 36 |5/B" HGR HEX NUT
33006 12

34046 12

43796 | 20 [5/8” WASHER
33106 4 |5/8" LOCKWASHER
33616 12 |5/8 HEX NUT

REV. | CHK'D

REMARKS

B

I K ACCo

TRACC TRANSITION TO
THRIE BEAM MEDIAN BARRIER
PLAN, ELEVATION & SECTIONS

(ALL DRIVEN POSTS)

DRAWN B.T.

CHECKED

APPROVED

DATE B-22-00

TRINITY INDUSTRIES, INC.

P N

This drawing and the information shown thereon is the sole property of TRINITY
INDUSTRIES, INC. Neither the drawing nor such information is to be used for
any purpose other than that for which it was specifically furnished by TRINITY
INDUSTRIES, INC., nor iz any reproduction authorized without written perrnission.

HIGHWAY SAFETY PRODUCTS
2525 STEMMONS FREEWAY, DALLAS, TX 75356

W

ENG. FILE # 55454~ 01E

SHT.Na. E1 OF 1

DRAWMNG NO.

SS 454

REV.




TRAFFIC TRACC TRANSITION BILL OF MATERIAL
PCE1448 WOOD BLOCK (LOWER) ___——_\\ I
PCE1428 WOOD BLOCK (UPPER) e | ar DESCRIPTION
333444 | 4 |10/12%6/TRACC (GUARDRAIL)
333936 | 2 | POST W8 x 13 x 76"
PC 61458 WOOD BLOCK —._ PC 61458 WO0D BLOCK PC 61468 WOOD BLOCK PC 61478 WOOD BLOCK PC 333444 UPPER W-BEAM (10 GA) PC 1056 W-BEAM (10 GA) Tisst |2 | BASE PL BHOKUP POST (W % 85)
_ UPPER RAIL & BLOCKS NOT SHOWN / JIH66| 6 | FOST W6 x 6.5 x 6-6
—__ IN THIS AREA FOR CLARITY 61418 | & |RID WD BLOCK 1—1 (6 x 8 )
o s |o o o 0 > 61428 | 4 |RID WD BLOCK 11 (6 x 8 3/4)
Wf / 61438 | 4 |RTD WD BLOCK 1-1 (6 x 9 1/4)
== = = - ! 61448 | 2 |RTD TPRD WD BLK 11 (6 x 8 9/16)
+ ] ‘ ﬂj\ 61458 | 4 |R7D TPRD WD BLK 11 (6 x 7 1/4)
- ' ' PC JI344A LOWER W-BEAM (10 GA} - 5, 61468 | 2 |RTD TPRD WD BLK 1'-1 (6 x 5 15/15)
N < 61478 | 2 |RID TPRD WD BLK 1'—1 (6 x 3 3/8)
© “‘|'—’ “'|'—’ "|' 1056 2 |10/8°3/TRACC (GUARDRAIL)
= . FHARDWARE
L &[ ! i | i : ' | \ 35106 | 4 |5/8% x 11° HGR POST BOLT
0 N 4 35006 | 16 |5/8°9 x 10" HGR POST BOLT
—] = — — —\ N ' A\ o/ © © © )"\ 34806 | 4 |5/8% x 8" HGR POST BOLT
= / \Z \ / \ 44326 | 6 |5/8 x 4" HGR POST 80LT
34006 | 2 |5/8 x 2" HGR POST BOLT
PC 61418 WOOD BLOCK - -
PC 61428 WOOD BLOCK PC 61438 WOOD BLOCK Freal POSE St FC 1056 W-GEAM (10 GA) 33606 | 37 5;3 3 x 1 1/4" HoR SPLICE BOLT
33406 | 60 | 5/8" HGR HEX NUT
PC 33344/ UPPER W-BEAM (10 GA) _
| BOLTS MUST BE INSTALLED ON THE GAGE SIDE 33006 | 36 | 5/6” FIAT WASHER (@ HCR POST BOLTS)
210" TRACC  PC 9706 Pe 335936 POST OF POST AS INDICATED TO INSURE PROPER RAIL FIT 34046 | 12 |5/8° x 2" HEX HD BOLT (A325)
TRAFFIC ST 43726 | 20 |5/8" WASHER
12 | 5/8" LOCKWASHER
. 5/8"8 x 10" HGR BOLT W/WASHER UNDER NUT 3106 /5
I A TYP UPPER BLOCK © POSTS 42 & #3 3616 | 20 |5/6° HEX W
REMOVE 5/8"8x 2" HGR BOLT | 44516 | 8 |5/8'¢ x 6" WEDGE ANCHOR
SUPPLIED WITH TRACC UMIT & INSTALL 7 /4 @ @ @ @ @ @ @ @

5/8"0x 4" HGR BOLT (4 PLACES)

| 5/8"0 x 117 HOR BOLT W/WASHER UNDER NUT 5/8305; ; ;v/d‘;s HoR SPLICE 5/8"9x 10" HOR BOLT W/WASHER UNDER NUT 5/3% ; ;ﬁs HGR SPLICE
I | TYP UPPER BLOCK @ POSTS #4 & #5 TYP UPPER BLOCK @ POSTS f6-#9
! I I I | I | . )
(! L . || / | | | M 1 &1 T o 1 &1 T b
| 19 | 19 19 of | o] ¢ | olg ¢ 5
1 (]
| . S . | o |1 ¢ 1 o |1 ¢ 2
! ! T i | —LL | o ' 9 L o ' 9 w813
{5 I | | | | | | | ! BE ' ‘Z - :
| 1§ 19 | o ! | ok
= = = L | | |\ 7\ Ny
o jl] e o of0] I | I | | L | | /y | ™
n L___‘ I _ <JJr N i . NS —AH L _ _ i D R R
‘ | 5/8"% x 10" HGR BOLT I \¢ 5/8"9 x 8" HGR BOLT W/WASHER UNDER NUT | 5/8°8 x 2" HGR BOLL/ I\ PC 333456 POST (W x 8.5}
W/WASHER UNDER NUT ]'y/P LOWER BLOCK © pgg/g H&fs W/WASHER UNDER NUT TYPICAL POSTS #4-#9
1-7 7/8" 1-6 3/¢" 1-6 3/¢" 1-6 3/4" 3-11/2" -1 1/2" 3-11/2" 31 1/2" STANDARD W—BEAM
_/ I N\ I \_ 5/8% 1 4" HOR BOLT MEDIAN BARRIER
PC J3345A BACKUP POST ] 5/8°¢ x 10" HOR BOLT W/WASHER UNDER NUT WQVA;‘H:'R DR AT
posT © /4 POST HEIGHT TABLE
POST NO | HEIGHT
@ |[2-7 3/
5/8° x 2" HEX HD BOLT, NUT @ |2-63/%
2~5/8" FLAT WASHER @ 2-6 1/8"
TRACC END FRAME & [2-5 1/2°
® |2-43/6
Q | 2-3 3/8
@ |[2-336
@ [2-33/8
5/8° x 2" HEX HD BOLT
5/8" FLAT WASHER .
5/8" LOCKWASHER %
5/8" HEX NUT ~
592/50'?6;&;2 %QNO%EIE ngAc;e 1 BT |12-18-00| REVISED POSTS #2 & #3 AND LENGTH OF TRANSITION.
SEE PADXDRAMNG J;;a SS458 REV.| CHKD | BY | DaTE REMARKS
(8" THICK IF NOT REINFORCED) A »»))))»"”“ P N
ﬁ_ﬂ —’"ﬂ ] : 3 ) [ 4 I RAACC
PR - e © DRAWN — B.T.
/L,"J— TRACC TRANSITION TO GO
W-BEAM MEDIAN BARRIER
5/8 x 6" WEDGE ANCHOR —— APFROVED
4 e o S8
COPYRIGHT ® 1989 TRINITY INDUSTRIES INC TR|N|TY |NDUSTR|ES |NC
This drawing and the Information shown thereon is the sole property of TRINITY ’ SHTNe.  E1 OF 1
SECTION ';4 A » INDUSTRIES, INC. Neither the drawing nor such information is to ba used for HIGHWAY SAFETY PRODUCTS DRAWING NO. -
- ther thon that for which it ifically furnished by TRINITY
I‘:guglllﬁg.e Iﬁc:rnor“i‘s any reproduction :::h:g::d w'dgoutmwriﬂen zarmiaaion. 2525 STEMMONS FREEWAY, DALLAS, TX 75356 SS 455 1




TRACC END FRAME -

5/8"0 x 6" WEDGE EXP ANCHOR
5/8” FLAT WASHER
5/8" LOCKWASHER
5/8” HEX NUT

REINFORCED CONCRETE PAD

4"-0" x 6" THICK, SEE PAD
DRAWING No 55457 OR 55459
(87 THICK IF NOT REINFORCED)

TRAFFIC

DUE TO TRAFFIC FLOW DIRECTION.

\

TRANSITION COMPONENTS ARE NOT REQUIRED ON THIS SIDE
BUT MAY BE SUPPLIED FOR AESTHETIC PURPOSES OR REOU,K

2'-0"

—_—

CONCRETE RECTANGULAR CROSS SECTION MAY TRANSITION
10 AN APFROVED CONCRETE MEDIAN BARRIER SHAPE
(SEE APPROPRIATE STATE HIGHWAY STANDARDS)

-

_— = —

nn

20"

TRAFFIC
3/4"8x 5 1/2" WEDGE ANCHOR
3/47 FIAT WASHER & HEX NUT
z
=
i
&
Q2
&
=
2-7" 1 \
2-0
I ==K
P%ég‘t%éfQ
o~
prd g . . : < o
) . < . 9 4 aal® ) - : .
1-0" | 1’0"
2°-0"
4-0"

SECTION "A-A"

PC 8704 21-07 TRACC

LOOSEN (REMOVAL NOT NECESSARY) 5/8°8 x 27 HGR BOLT SUPPLIED WiTH
TRACC UNIT & INSTALL END SHOE UNDER TRACC FENDER PANEL, RETIGHTEN BOLT

-

Lo
FC 333676 END SHOE|
60

—T©

<Y

i

.

—hi—

-

O

i

O ©
PC@ J33676¢ END SHOE|

o

i
!

b

I

—
-

J——

1/8" MAX.

VIEW “B-B"

PROTRUDING

TYP. ALL
ANCHORS

—

COPYRIGHT © 2000 TRINITY INDUSTRIES INC

TRACC TRANSITION BILL OF MATERIAL
PRODUCT
cooE | O DESCRIPTION
333676 | 2 | TRACC 10GA END SHOE
HARDWARE
33100 | 4 |5/8" LOCKWASHER
#4516 | 4 |5/8° x 6" WEDGE EXP ANCHOR
46886 | 8 |3/4°8 x 5 1/2” WEDGE EXP ANCHOR

1 |B.T.

L.H.

11/19/03

ADDED EXPANSION BOLT VIEW B-B

CHK'D

REMARKS

BV EZ

I K ACCC

TRACC TRANSITION TO VERTICAL
CONCRETE WALL, PIER, PARAPET OR BARRIER

PLAN, ELEVATION & SECTIONS

DRAWN B.T.

CHECKED

APPROVED

DA 9-7-00

This drawing and the information shown thereon is the sole property of TRINITY

INDUSTRIES, INC. Neither the drawing nor such information is to be used for
any purpose other than that for which it was specifically furnished by TRINITY
INDUSTRIES, INC., nor iz any reproduction authorized without written perrnission.

o
b4

TRINITY INDUSTRIES, INC.

ENG. FILE # SS456-01E

SHT.No. E1 OF 1

HIGHWAY SAFETY PRODUCTS

2525 STEMMONS FREEWAY, DALLAS, TX 75356

DRAWMNG NO.

SS 456

REV.




TRACC TRANSITION BiLL OF MATERIAL
L\ RAFFIC \ FRODLET arr DESCRIPTION
9266 1 |10/END SHOE/EXTRA HOLE (UPPER)
TRANSITION COMPONENTS ARE NOT REQUIRED ON THIS SIDE 61356_| 1 [TAPERED WD BIK T-1" (6 x 8 1/2)
BUT MAY BE SUPPLIED FOR AESTHETIC PURPOSES. 61366 | 1 |JAPERED WD BIK 1-1" (6 x 5 3/4)
\ . \ J3356G | 4 |TRANSITION ADAPTOR PLATE
— — = JI359A | 1 |12/10°07/TRACC (UPPER GUARDRAIL
PC 61368 WOOD BLOCK PC 61358 WOOD BLOCK [ 1 \ 0 T /100 /TRice { /
12/6710.57/TRACC {LOWER GUARDRAIL)
ATTACH 10 RAL OMY ATTACH 10 RAL OALY \ \- J3380G | 1 |10/END SHOE/EXTRA HOLE/BEND (LOWER)
\ _— | | - ==
S ! u s \ HARDWARE
i [ [ | n S 33606 |16 |5/8° x 1 1/4" HGR SPLICE BOLT
N \ ~—r — N 34356 | 2 [5/8% x J 1/2" HGR POST BOLT
o 0 — - == . #4126 | 2 |5/8% x T LAG SCREW
' T \ 53066 | 4 |5/8°% x 2 1/8" HEX HD BOLT (A325)
=2 \ 3391G | 4 |5/8 x 1 J/4" HEX HD BOLT (A325)
\ | = \ 33006 | 2 |5/8° WASHER (F644)
— 3340 | 16 |5/8" HoR NUT
5.2 1/4" -1 43726 | 12 |5/8” WASHER (F436)
TRAFFIC 33106 | 4 |5/8" LOCKWASHER
T 3361G | 8 |5/8° HEX NUT (A563 DH)
\ 4688C | 8 |3/47 x 5 1/2" WEDGE ANCHOR
11'_2’ APPROX mcc UN”’ 5’-386‘ 8 3/4.¢ X 4 3/4. WE)GE ANCHOR
46996 | 8 |3/4" LOCKWASHER
J/4°8 x 5 1/2" WEDGE ANCHO 5/8"8 x 1 1/4" HOR SPLICE /4 7016 |16 I/ F, WASHR
X b 4 L
’ 6 x 3" 5/8°8 x 3" LAG SCREW 37106 | 16 | 3/4" HEX NUT
3/4" FLAT WASHER & HEX NUT BOLT & NUT %m?mijsygg ;gﬁj” W//PM,N WASHER, (FB44) REMOVE 5/8"8 x 2" HOR BOLT
(FIELD DRILL PILOT HOLE IN BLOCK) (FIELD DRILL PILOT HOLE IN BLOCK) SUPPLIED WITH TRACC UNIT & INSTALL
| 6" | 5/8%8 x 3 1/2° HGR BOLT (2 PLACES)
I
\ | | |
'
\ (o R \ \
PC 9266 TERMINAL| © fe———te f ,
. —T-e° © ) : =
~N
N —© | $ PC 333594 W-BEAM (12G4)
..
% o 0
N [o | o o [© 0 $
0 0 ] |
PC 333806 TERMINAL| O o
S o | O o PC 333604 W-BEAM (1264) |
Q [} [} L]
\ T
OREINT THE BEND IN THE LOWER END SHOE TO ALIGN
I

WITH THE "BREAK" OF THE CONCRETE BARRIER.

I 5/8°¢ x 1 3/4" HEX HD BOLT, NUT

6 & 2n5/8" FLAT WASHER
TRACC END FRAME \ ‘ \

PC 333566 TRANSITION ADAFTOR — { !

(4 REQ'D) M \k\

5/8°0 x 2 1/4" HEX HD BOLT

5/8" FLAT WASHER I .
5/8" LOCKWASHER %
5/8" HEX NUT ™

REINFORCED CONCRETE PAD ]
4'-0" x 6" THICK
(8" THICK IF NOT REINFORCED)

x4 _ . L)
. 4« s 4.‘;: _.._4'._ 4 lq 15

I8 x 4 3/4" WEDGE ANCHOR 4 75l R < ‘.

J/4" FLAT WASHER

3/4" LOCKWASHER 1—0" 1—0"

3/4" HEX NUT

2-0"
40"

SECTION "A-A"

COPYRIGHT @ 1999 TRINITY INDUSTRIES INC

SAR [6-20-05| UPDATED PART NUMBERS

LH |6—18-02| CHANGED BLOCK POSITION ON TOP PANEL; ADDED LOWER END SHOE NOTE

BT | 8-2-00\DELETED PC4717, PL33361 & 62, ADDED PC925 & PC33380, CHG QTY HARDWARE

J-29-00 |DELETED PC4421, ADDED PC4412

BT |11-5-99(DELETED PC139, 6140, 5307 & 4441, ADDED PCE135, 6136 & 4412

BT |6-30-99\DELETED PC33357G & 33355, ADDED 2 MORE PL33356, CHGD SECT A-A & HOWR

3

.| CHKD

REMARKS

S T =A<

PLAN, ELEVATION & SECTIONS

DRAWN BT
TRACC TRANSITION TO CHECKED
CONCRETE SAFETY SHAPE BARRIER APPROVED

DA 05/10/02

This drawing ond the information shown thereon is the sole property of TRINITY
INDUSTRIES, INC. Neither the drawing nor such information 18 to be used for
any purpose other thon that for which it was specificaly furnished by TRINITY
INDUSTRIES, INC., nor is any reproduction outhorized without written permission.

a TRINITY INDUSTRIES, INC. T
HIGHWAY SAFETY PRODUCTS DRAWNG NO. REV.
‘ ’ 2525 STEMMONS FREEWAY, DALLAS, TX 75207 SS 461 6

ENG. FILE # SS461-01E




TRACC TRANSITION BILL OF MATERIAL

DESCRIPTION

10/END SHOE

TAPERED WD BLK 1-1" (6 1/8 x 6)

MITERED WD BLK 1-1" (6 x 3 3/4)

12/10°0°/TRACC (UPPER GUARDRAIL)

12/6°10.5"/TRACC (LOWER GUARDRAIL)

HARDWARE

5/8'¢ x 1 1/4" HGR SPLICE BOLT

5/8% x 1 3/4" HEX BOLT

5/8'¢ x 3 1/2" HGR POST BOLT

5/8'0 x 3" LAG SCREW

5/8" WASHER (FB44)

5/8" HGR NUT

5/8” WASHER (F436)

5/8" LOCKWASHER

5/8” HEX NUT (A563 DH)

5/8'¢ x 6" WEDGE FXP ANCHOR

J/4'e x 5 1/2° WEDGE EXP ANCHOR

3/4” WASHER

/4" HEX NUT

PRODUCT] nr,
CODE
TRAFFIC ) 9260 >
65338 7
TRANSITION COMPONENTS ARE NOT REQUIRED ON THIS SIDE 5348 | 1
BUT MAY BE SUPPLIFD FOR AESTHETIC PURPOSES. 333594 | 7
\ \ 333604 | 7
I FIR
PC 65346 W00D BLOCK PC 65338 WOOD BLOCK \
ATTACH TO RAIL ONLY x ATTACH TO RAIL ONLY \ . E = —— =
EN N | | 4\
. ) i - L
- | N \ 33606 | 16
- \ . F - s ‘ A 3301 | 4
5 S 0 \ 34356 | 7
\m’\ I L — L\ iz | 2
\ | i R 35006 | 6
| A | \ 33406 | 16
| FOAN =7 43726 | 8
. 33106 | 4
I 3 r-J
TRAFFIC L ______________ s~z 3316 | 8
! ~ \ 44516 | 4
11°-2 1/2" APPROX PC 9704  21'—-0" TRACC NEZZEN
T N
” ” ” ) PC 9354 141" TRACC a 37106 8
3/4"0 x 5 1/2” WEDGE ANCHOR—, 5/8°% x 1 1/4" HOR SPLIC /4 ‘
\ 3/4” FLAT WASHER & HEX NUT BOLT & NUT . .
\ | REMOVE 5/8"8 x 27 HGR BOLT
5/8"8 x 3" LAG SCREW 5/8"¢ v 37 IAG SOREW SUsz."JED WITH ”TRACC UMT & INSTALL
/W/PLA/N WASHER W/PLAIN WASHER 5/8"8 x 3 1/2” HGR BOLT {2 PLACES)
(FIELD DRILL” PILOT HOLE IN BLOCK) (FIELD DRILL PROT HOLE IN BLOCJ\ 5°|
, , | |
4 i o) | I
PC 333594 W-BEAM (12GA) &
PC 9266 TERMINVAL| D iy I
6—0O O O N Fof Jol '
. o 6 ¢ = /
J L q P -l |
0 o)
O o o = | I /
O O O} (D} ]
PC 926G TERMINAL| O le)
o 5 5 PC 333604 W-BEAM (1264)
# [0]e o o[> = o
. /

27"+

TRACC END fRAME —T—

2'-0"

5/8° x 1 3/4” HEX HD BOLT, NUT
& 2~5/8" FLAT WASHER  (F436)

Nl

5/8" x 6" WEDGE EXP ANCHOR
5/8" FLAT WASHER
5/8" LOCKWASHER
5/8” HEX NUT

&

TN

B

REINFORCED CONCRETE PAD
4-0" x 22™-0" x 6" THICK
SEE PAD DRAWING No 457
(8" THICK IF NOT REINFORCED)

a9

SECTION "A-A"

COPYRIGHT @ 1999 TRINITY INDUSTRIES INC

LH |08/27/03

REVISED QUANTITY OF 3/4” NUTS/WASHERS

BT |01/29/03| CHANGED BLOCK LOCATION

LH |01/21/03

CHANGED BLOCKS & THEIR L[OCATION ON TOP PANEL

S I N [ N

TRACC TRANSITION TO
CONCRETE BARRIER SINGLE SLOPE

PLAN, ELEVATION & SECTIONS

BT |8-2-00 | DELETED PC33361 & PC 4717, ADDED PC926, CHG QTY HARDWARE
REV. | CHK'D | BY DATE REMARKS
DRAWN — BT.

CHECKED

APPROVED

DATE

11/05,/99

A

This drowing and the infermation shown thereon is the sole property of TRINITY
INDUSTRIES, INC. Neither the drawing nor such information is to be used for
ony purpose other than that for which it was specifically furished by TRINITY
INDUSTRIES, INC., nor is any reproduction authorized without written permission.

W

TRINITY INDUSTRIES, INC.

HIGHWAY SAFETY PRODUCTS
2525 STEMMONS FREEWAY, DALLAS, TX 75356

ENG. FILE § 5S462—01E

SHT.Ne.

E1 OF 1

DRAWING NO.

SS 462

REV.




PC~6143B WOOD BLOCK (UPPER & LOWER)

PC~33346G STEEL POST (D 3 (@

PC~33372A TRACC/THRIE BEAM
TRANSITION PANEL

__—\_ [RAFFIC

STANDARD THRIE-BEAM MEDIAN BARRIER
POST & BLOCK PER STATE SPECIFICATIONS

POST (D

TRANSITION PANEL

TRACC END FRAME

5/8" x 2° HEX HD BOLT
5/8" FLAT WASHER

5/8" LOCKWASHER

5/8" HEX NUT

(A-325)

REINFORCED CONCRETE PAD

4'-0" x 23-0" x 6" THICK
SEE PAD DRAWING No S5458

(8 THICK IF NOT REINFORCED)

5/8"6 x 2° HEX HD BOLT, NUT
2~5/8" FLAT WASHER (A-325)

2-g

I
5/8'¢ x 6° WEDGE ANCHOR —

5/8" FLAT WASHER
5/8" HEX NUT
5/8" LOCKWASHER
(A-325)

SECTION "A-A”

PER STATE SPECIFICATIONS

T T T == 5 oI o
3] I I !
I | | | |
T | -:-I- +H
o] | ]
© ' | | | | 2
™ : | | | | -
° | ] :
| 4| ] ~-
—— 1 T | |
L k4 o I _ __ I e \
N g O =
\PC~33371A TRACC,/THRIE BEAM
TRANSITION PANEL
BOLTS MUST BE INSTALLED ON THE GAGE SIDE TRAFFIC T~
21'-0" TRACC PC 970G OF POST AS INDICATED TO INSURE PROFER RAIL AIT
5/8"#x 11" HGR BOLT W/WASHER UNDER NUT " .
6 TYP UPPER & LOWER BLOCKS @ POSTS (2) (3) (8 ——5/8"#x 1 1/4” HGR SPLICE BOLTS & NUTS
REMOVE 5/876x 2" HGR BOLT |
SUPPLIED WITH TRACC UNIT & INSTALL /4 @ @ @ @
5/8"6x 4" HGR BOLT (4 PLACES) |
— |
| | _ _ - _ f
| I I I I I I I & | )]
| | N N N N b
]| ol 1 ]I [ ] 1 i o) | o | L]
| M | | | T ol | © I I I +H
1 11 e — 2
' i = = “t | o 5 | | =
| B
4 o L T 1ol |4 :
| | " N . . . —_— —_—- e ) ) —_-—— . p— L | .ITV
L 24 L N TN |
_ || = L. | | 1N |
s o o jl] e o oo | \ 'J ) L
| o +w_ _ __ N A i N (R I A
|
‘ , / l l l N— ATTACH UPPER & LOWER BLOCKS l
' T0 POST ONLY @ POST ()
_/ 1'-7 7/8" 1"-6 3/4° 1'-6 3/4"t 1'-6 3/4"t | J-11/2 I-11/7 6'-3" SPACING
PC 33345A BACKUP POST — \—TRAcc/mmE BEAM STANDARD THRIE-BEAM MEDIAN BARRIER

COPYRIGHT ® 1999 TRINITY INDUSTRIES INC

This drawing ond the information shown therson is the sole property of TRINITY
INDUSTRIES, INC. MNaither the drawing nor such information is to be used for
any purpose other thon that for which it wos specifically furnished by TRINITY
INDUSTRIES, INC., nor is any reproduction authorized without written parmission.

TRACC TRANSITION BILL OF MATERIAL
PRODLCT! ary DESCRIPTION
33371A | 1 [IRACC/THRIE BEAM TRANSITION PANEL
33372A | 1 [IRACC/THRIE BEAM TRANSITION PANEL
61438 | 12 |RTD WD BLOCK T'=1 (6 x 9 1/4)
33345A | 2 |BASE PL BACKUP POST (W6 x 8.5)
333866 | 3 |POST W6 x 8.5 x 6-6°
HARDWARE
4432C | 4 |5/6°% x & HGR POST BOLT
35106 | 12 |5/8°8 x 11" HGR POST BOLT
33606 | 24 |5/8° x 1 1/4& HGR SPLICE BOLT
3340C | 36 |5/8° HOR HEX NUT
3300C | 12 |5/8" FLAT WASHER (@ HGR POST BOLTS)
3404G | 12 |5/8"0 x 2° HEX HD BOLT (A325)
437G | 20 |5/8" WASHER
33106 | 12 |5/8° LOCKWASHER
33616 | 12 |5/8" HEX NUT
4451 | B |5/8° x 6" WEDGE ANCHOR
REV. | CHK'D BY DATE REMARKS
IO T A
DRAWN B.T.
TRACC TRANSITION TO G
THRIE BEAM MEDIAN BARRIER APPROVED
PLAN, ELEVATION & SECTIONS AT 11/02/99
ENG. FILE § SS463-01E
P TRINITY INDUSTRIES, INC. ———
HIGHWAY SAFETY PRODUCTS LT —
‘ ’ 2525 STEMMONS FREEWAY, DALLAS, TX 75356 SS 463 0




FELD CUT EXCESS BOLT LENGTH To N TRAFFIC TRACC TRANSITION BILL OF MATERIAL
PO~61388 WOOD BLOCK (UPPER & LOWER) CLEAR TRANSITION PANELS AS REQUIRED PRODUCTT gy DESCRIPTION
PC~61378 WOOD POST () © ® STANDARD THRIE—BEAM MEDIAN BARRIER 33371A | 1 [IRACC/THRIE BEAM TRANSITION PANEL
PC~33372A TRACC/THRIE BEAM POST & BLOCK PER STATE SPECIFICATIONS 33372A| 1 [IRACC/THRIE BEAM TRANSITION PANEL
/ TRANSITION PANEL 61388_| 12 WD BLOCK =1 (6" x &)
33345A| 2 |BASE PL BACKUP POST (W6 x 8.5)
— — — == - lo - - I 61378 | 3 [WDPOST6 x & x6-6
— O — — e - - - -r—-—-——- HARDWARE
Wf 44326 | 4 [5/8%9 x 4" HGR POST BOLT
e ] | | 36606 | 6 |5/8" x 26" HGR POST BOLT
o H 33606 | 24 [5/8°¢ x 1 1/4" HGR SPLICE BOLT
N | | | o 3340G | 30 [5/8" HGR HEX NUT
‘*’ -cl, | | | | | o 33006 | 6 [5/8" FLAT WASHER (@ HGR POST BOLTS)
© ] 34046 | 12 [5/8% x 2" HEX HD BOLT (A325)
SN S—— ] ! ! "~ 43726 | 20 [5/8" WASHER
| 33106 | 12 |5/8" LOCKWASHER
E,J kd o) - _ _ _ - v ___  __ __ \ 33616 [ 12 |5/8" HEX NUT

e [ — ) o L e ? 44516 | B8 [5/8"¢ x 6" WEDGE ANCHOR

\PC~33371A TRACC/THRIE BEAM
TRANSITION PANEL

21'-0" TRACC PC 970G

_—5/8"x 1 1/4" HGR SPLICE BOLTS & NUTS
REMOVE 5/8"¢x 2" HGR BOLT

®\
©
Q

SUPPLIED WITH TRACC UNIT & INSTALD /4 @ @
5/8%8x 4" HGR BOLT (4 PLACES)
— |
| | _ _ - . /
| | I I I I I I I & | V)
| | L . \-
] ol 1 I [T 1 7 L [or | 10 Lo Lo
| M | | | | ! |ol |, 10 I I I I +H
; ! F’—F’—'\Jﬁ: | @ 3
I I I I e e I I =
H S Ly L — T NERE N
| | Il R U NN N - — —|— ™
Ik 1 A LA I T |
| ] "_ . 1 | I L 1 |
L] L] [} jl] o o o | O | \ ' J J ¥ 1
| o +-\_ _ _ __ | NN N O _= [ R (N D
|
‘ : / I l l \ATTACH UPPER & LOWER BLOCKS l
' TO POST ONLY © POST (3)
_/ 1'-6 3/4" -6 3/47 -6 3/4"+ -6 3/4"t | I-11/7 I-11/7 6'-3" SPACING
PC 33345A BACKUP POST o~ LTRACC/THRIE BEAM STANDARD THRIE-BEAM MEDIAN BARRIER
PosT (1) /4 TRANSITION PANEL PER STATE SPECIFICATIONS
?7-7" + L
— 5/8% x 2" HEX HD BOLT, NUT
2-0 2~5/8" FLAT WASHER (A-325)
TRACC END FRAME \
A
I
5/8" x 2° HEX HD BOLT
5/8" FLAT WASHER | .
5,/8" LOCKWASHER %
5/8" HEX NUT — =~
(A-325) f HE EH
REINFORCED CONCRETE PAD N ///
£-0" x 250" x 6 THICK — —
SEE PAD DRAWING No SS458 | REV.| CHKD | BY | DATE REWARKS
(8" THICK IF NOT REINFORCED) “ﬁ i t’ 1 A E" »»))))»"”“ A
— A D, w A
g é'ﬂﬁ:. '.W;-'c]ill-‘ S . % DRAWN DJB
aa . - o4 b 1 b — TRACC TRANSITION TO CHECKED
' D.D.
I THRIE BEAM MEDIAN BARRIER ALL WOOD POST  |——
5/8"% x 6° WEDGE ANCHOR—— 71/8"| 71/8
5/8" ;LAT WASHER o DATE 11-2-99
5/8" HEX NUT - B TiE 7
; 5S464-01E
5/8 LOCKWASHER ' e COPYRIGHT €11999 TRINITY INDUSTRIES INC TRINITY INDUSTRIES |NC
(A-325) 4-0 This drawing and the Information shown therson is the sole property of TRINITY A ’ SHTNe.  E1 OF 1
SECTION » A A" INDUSTRIES, INC. Neither the drawing nor such information is to be used for ‘ ' HIGHWAY SAFETY PRODUCTS DRAWING NO. -
-_ ther thon that for which it ifically furnished by TRINITY
I‘:gupslllﬁg.e I:C.frnorul‘s any reproduction :::h:s::d wItI{outmwﬂtlen zarmlsaion. 2525 STEMMONS FREEWAY, DALLAS, TX 75356 SS 464 0




DOUBLE FLARE UNIT o
(SEE S5493-01) 20°-10" NINE BAY EXTENSION (33647)

: " WDETRACC 23-2" TEN BAY EXTENSION (33648)

18'-6 1/4" EIGHT BAY EXTENSION (33646)

16'-2 1/2" SEVEN BAY EXTENSION (33645)

13'-10 3/4" SIX BAY EXTENSION (33644)

11'-7" FIVE BAY EXTENSION (33643)

9'-3 1/4" FOUR BAY EXTENSION (33642)
6'=11 1/2" THREE BAY EXTENSION (33641)
4'-7 1/2" TWO BAY EXTENSION (33640)
2'-3 3/4" (33639)
ONE BAY EXTENSION
i—
al®
=
5 5 5 g 2 : g 3 z 5 5
g +|Z +| 2 i - +| 2 2] 7] |3 2 +H|2 +|2
HIE v |E *|E w | | & HIE +| & 1= W& w|E =
ol | =& S|Y S|o | @ o | & |2 >SS =| >
«|® ME aE B QL NE |z 7|3 J|B LS ik W6 x 8.5 x 2'-7 1/2° POST
s i | JF | e u < ©|& e i "B 10 GUAGE W-BEAM
[} Fred w 4 = —
Z ° = - - o = = LENGTH VARIES
WIDETRACC WING POST PER APPLICATION
(33477) TYP.
5/8" x 2" H.G.R. BOLT (3400)
ofo 5/8" HGR. NUT (3340)
- ®
: 1 A 2 C8 x 11.5¢ CHANNEL
o
S : : EILER,
2"4’ - ole ::" \
7'-0. - L XY o~
9’4" - ole
”.--8' - ole
14" ™~ = 3 0 1/
TYPICAL As 16'~4" - . |
SEMBLE, 4 . *
D Wi EXTENSION SRUCTURE 18'-g" , L = . S ——
1'___015 <g. - . .
10 INSTALL EXTENSION PANELS A -4 , . SR
THE EXTENSION PANELS MUST BE ADHESIVE. ANCHORED _ - A
PLACED BEHIND THE FENDER PANELS OF
«5/8% x 7 1/16° ANCHOR STUD
THE WIDETRACC SYSTEM TO INSURE ST A AR RPN 317
PROPER FUNCTION OF SYSTEM. : ;g: SRRSHER
24
— — — — — — — — T, _— 5/8, x 2" HGR. POST BOLT (3400) (P.C. 33477)
5/8" H.GR. NUT (3340)
o) e’ Cp O e o> e’ Cp e’ >
" FOR BILL OF MATERIALS: SEE SHEET E2 OF 2
O < < < g < o o < O O
I |
I I 2 2 A
< & N b B H s T, N ’ - . e s 4 PR 7 - ot R . 8 K «
'-'.4.‘ .. B b : .q . L ¢ 4 4 4 = P . N Q 4_'.1 4 4 -4 -\'... e 4 ' _'H-» ‘..
@ . : & 48 -a- <, . L. 4 # L : 4 < 4 &, g
C A ¢ 4 - 4 PR ] y 4 1 s g . - e L% e s ale . e .4 REV.| cHK'D | BY DATE REMARKS
& s et 7 < B " 4 el ‘e A . . ) A ,4 . .4, : . e, v ST e Ty e A
S ettt s Dl A e iy T RAC <<

WIDETRACC DOUBLE FLARE [ L=
WING EXTENSION STRUCTURES [ ex
CRASH-CUSHION ATTENUATING TERMINAL
PLAN, ELEVATION DRE_ 11-22-02
ENG. FILE # SS497-01E
COPYRIHTJ) 2002 TRINITY INDUSTRIES INC A TRINITY INDUSTRIES, INC.

This drawing and the Information shown thereon is the sole property of TRINITY SHTNe.  E1 OF 2
L e gy oe 0 i TR Sl QP g oY STy e
INB’UPSTEES. INC., nor i8 any reproduction nuth:s:ad wﬂl¥out written zarmlsaion. 2525 STEMMONS FREEWAY, DALLAS, TX 75207 SS 497




3-2§" (1Y) . (259--G) INDICATES TRINITY PART NUMBER (TYP)—\ TRACC BILL OF MATERIAL
25960G ~ 8 REQ'D/SIDE
[ I_|.¢ o(, 6 o6 o 6 o /o )o ¢!|¢ o 6 o6 o 6 o o o olle o 6 o o 6 o6 o o olle o o ol o 6 o6 o o o] DOU BLER PLATES EACH TRACC UNIT SHIPS 100 % ASSEMBLED \ NEC‘EER QTY DESCRIPTION
l”')_}yﬂ/) e 0 © e o o o oo o e 0 © e o o o olle o e o o e 0 © o olle o ° ol\a e 0 © o o] (PLAST'C NOSE INSTALLED AFTER PLACEMENT) 25980A 1 TRACC UNIT (FUI.I.Y ASSEMBLED)
LOCATION OF FIELD REMOVABLE BOLTS | \ 55258 | 4 |REFLECTIVE TAPE
3/8"¢ x 2" HEX FLANGE HD BOLTS (6365G) / o _o" 1'-3" 106A x 742" (25966C
FOR REPLACEMENT OF RIP PLATES 1“; 1TYI2 — . x 7125 (259666) . 65328 | 1 |PLASTIC NOSEPIECE
24 BOLTS PER SIDE, 48 TOTAL |
:: IR AN AN A AN 3rd LAYER LAYOUT SCHEMATIC. TOP VIEW = ANCHOR HARDWARE (FULL CONCRETE BASE)
0 o o [- I -] 2 o o 8 6 o o 2 o o 2 o o 9 0 o P90 ? 5204G 26 5/8’ x 7 1/16“ ANCHOR STUD
4'-5" SLED IMPACT MOVEMENT PRICR TO RIP PLATES FOR ONE % EACH CARTRIDGE INCLUDES 1 EACH: e s S WASHER
DAMAGING RIP PLATES | MINL MIXER HY 150 CARTRIDGE (NOZZLE) 33610 T 26 5;8' HEX NUT
a fe_o ® 0 O © 0 O © o © 0o ® 0 O © 0 O © ° C] ° e © o ® 6 6 O e © o e © o e 6 6 o FILLER HIT HY 150 {FILLER TUBE
Y =$99%%00.0.00 oo opoogdoposchorm ple st e lttlws el d3351%3%8 2nd LAYER SIDE OF TRACC BASE ( ) 3300G | 26 |5/8" FLAT WASHER
1 3/16" x 5'_2%" (25963G) 3/16" x 7’-.2g' (259656) = ¥r| 52068 | 3 |ADHESIVE HIT HY 150(CARTRIDGE)
Ea ** ANCHOR HARDWARE (ASPHALT BASE)
= 300K B34 OORE BAS0E K1 5000 DO BOTTOM LAYER GG [ 2 [5/6" « 16 ALL THD R0D
33106 | 26 |5/8" LOCKWASHER
0" N\ suppING PLATE (259586) (MAINTAINS SLED POSITION DURING SHIPPING) | 3/16" x 7-8§" (259640) Sseic 1 26 558,. S NOT
IT IS NOT REQUIRED TO REMOVE AFTER |TRACC UNIT INSTALLATION | =
IT IS NOT REQUIRED TO REPLACE WHEN |REPAIRING DAMAGED TRACC UNIT 3300G | 26 |5/8" FLAT WASHER
¥x| 52068 5 |ADHESIVE HIT HY 150{CARTRIDGE)
** SEE PRODUCT MANUAL
(25955A) 5-113" (259676 6 ~ REQD) | 5'~11§" (259596 12 ~ REQD) (25057A 12 ~ REQD)
‘ (25951(; 2~ REQD) OPT'ONAL TRACC ANCHOR |TEMS
< - - - - = - - - - = - = /~ FOUNDATION NOTE: ST p—
| | | | 6" REINFORCED CONCRETE PAD IS SHOWN NUMBER
L_' L] - - L] L] - L] : : - L] - - : : - L] L] - : - '_11 - : : L] - L] L] : : L] - L 3 L] : : L] L] - - : : - '_1_. - : : - - L] - : : L 2 - L] L] : : L] - - : : L m OTHER OPTIONS ARE . 52058 ADHESIVE DISFENSER
E:"?:?":"':" o+ :?':I:"?:? i ':I:'?:?':"’:' P L ?:?":j = TRACC BASE ASSEMBLY )B’THICKMINIMUN-IUNREINFORCEDCONCRETE D207 | MIXER I HYIS0 (ROZLE)
o o o o o o o o ? : o o o o T ? o o o o ? o o o L] : ? o o o o : : o o o o ? : o o o o ? : o o o o ? ? o o o o : ? o o o o : : o o o o - o o a " 52088 FILLER HlT HY150 FILLER mBE
F L] - - L] L] - L] L] - - L] - - - L] - L] L] - L] - _'1’. - - L] L] - L] L] - - L] - L 3 L] L] - L] L] - - L] - - _'Y - L] L] - - L] - - L] L 2 - L] L] - - L] - - * L 3 L] .I I :J Wl TH OUT RlP PLATES b) 8 MINIMUM THICK ASPHALT 52098 BIT TE_C+ 11/16_(18 (11/16-¢) BIT)
| - - o |g|| - - - wl o] - - ml AND DOUBLER PLATES ¢) 3" THICK (MIN) ASPHALT OVER 3" (MIN) CONCRETE
d) 6" THICK ASPHALT OVER 6" COMPACTED SUBBASE.
(25954A) "o
le o o o o o o o |6 o o olo o o o o @ o o o o o oloeo o o o o o o o o o o o] 2-7 %
oo e | l I
1-54" - 2-0 -
(25956A) FRAME
NUT HOLDER PLATE (25962G 48 ~
FIELD REMOVABLE BOLTS (48 TOTAL) REQ'D) SHOP BOLTED TO UNDERSIDE TO i
FOR REPLACEMENT OF RIP PLATES HOLD NUT (3256G) COMPLETE TRACC BASE ASSEMBLY (25981 A)
| | [o] [o] N o] I?II [6] [e] [5] l?ll [e] [6] [e] l?ll WITH RIP PLATES AND DOUBLERS FENDER PANEL
Wee.e::.e.o::oe'g\}&‘aoo.ooa.oaao.ao..aoa.ooao.oao o "o o [8 "o olj]co o |8 0o o] o oo o .oo‘g;
o@s fo o o o o o o o o o © o° o o o o o, o o o, o o o ollle o o o o o, o o o olllle o o o © o o o o ollle o o o o o o] o o o] o ¢o | | | | SHOP BOLTED
A ° o e o ® ¢ ¢ *+ &+ + ¢ ¢ = ¢ # ¢+ [Jo @ o o o [# "o 0] o [# 0oTolfle o | "0o" 0] o [# "e" 0] o [@ 0" ollleo eS8 @ o o o ol o [# "0 "0l o | 0T 0 o o o o o ol e e l 5 8'¢ 1 3 4" HEX HD BOLT 3391(;
- [] [N ) ° ° o ° :: : o ° o o :: :: o ° I‘ [ ] ] [] o |& ] [] L] ] [] L] [ ] & o [] o |8 ] [] L] ] [] ] [] 8 o L] [ ] ] [] o (& _o [] L] o |8 [] [ ] [] [] [ ] [] [] Q°0.2 r ‘_“@ / :ﬂTH N/UT (3361 G) ( ) BASE ASSEMBLY h
RN | | i
N\ SHOP BOLTED = - = = = = = = = | = = J SHOP BOLTED h
3/8° x 2" HEX FLANGE HD BOLT (6365G) W/LOCKWASHER (4258G) B+ - W/ 3/8° x SHOULDER STUD (6340G)
& HEX NUT (42526) SECTION "B-B” W/ LOCKWASHER (4258C) & HEX NUT (42526)
SHREDDER (25975A 2 ~REQD) SLED (25970A) FRAME (25971A 8 ~ REQD) COMPLETE BASE ASSEMBLY (25981A) BACK-UP FRAME (25972A)
j / /_ /_ / REINFORCED CONCRETE PAD
, 7/ ) | [ | [ | [ ] | [ L] 4-0" x 6" THICK \'ﬂ T :
7/ — o] a1 I?I% = o] Bl =1 ] ﬁa = = i ~ (SEE FOUNDATION NOTE ABOVE) ) ) " a. .
| | 7 7 I/ iy 4 <9 4
: s § RPN P cf WS NN WY SN OSSO OB NOSCONCY CCR. WCCCSC] CSCRC . o TOP VIEW OF I
- / o o o o e o o o © o o o o & o © © & © 0 O o ol o & o o o e & o & o ol o & | o o & ¢ ©o o & © o ] ]
to : i | Srwrarernrarey | ocsccecsowoen | xon Desoweecs f rscsn oer | e s 0 &| 7| |COMPLETE TRACC T 2
o 3 e 4 [ v o o v c[{[£.® o s s 8 v v 0| o o] o8 oo s |[oo o e s sflc s do o o e o s s e s - ADHESIVE ANCHORED — g 3/47 i
B:'T' | (25980A) 5/8" ¢ x 7 1/16" LG ANCHOR STUD / z-0
aa = ¢! = 'i'TI = ¢! = = ¢1 = $! 1 5/8" FLAT WASHER ‘o
' 5/8" LOCKWASHER -
g7 5/8" HEX NUT » "
SECTION "A-A
45" SLED IMPACT MOVEMENT PRIOR TO
DAMAGING RIP PLATES o'—3"4 I
TWO-BAY FENDER PANEL (25973A 16 ~ REQD) At ONE-BAY FENDER PANEL (25974A 4 ~ REQ'D) SLOT PLATE WASHER (25976A 32 ~ REQD) ‘
/ - / - <_ - B 2 SAR [6-17-05| UPDATED PART NUMBERS
o \ 1 BT |4-7-05| UPDATED WITH PART NUMBERS & PAD INFO
PLASTIC NosE |® & LY, Ol G} o [ ———— Ok ) ol [o] Rev.| oo | By | DA REMARKS
NOT SHOWN  |° . SIDE VIEW OF P
L - - - - g PO TRACCc
. ~ COMPLETE TRACC A | 4
o (T _o;.\ o] o] o] ) (25980A) TRACC DRAW By / BT
CHECKED
CRASH—CUSHION ATTENUATING TERMINAL
L|—| PLAN, ELEVATION, & SECTION APPROVED
1 ASSEMBLED UNIT, BASE & RIP PLATE SCHEMATIC  |DATE 03/30/05
E] ] ) n ] » ENG. FILE , SS1000‘01E
1'-6 1-6 2'-51/2 A TRINITY INDUSTRIES, INC. SR
| | REF INOUSTRES, NG, Nliar ho drowing nor such iarmotin b 1o b0 wsod o HIGHWAY SAFETY PRODUCTS LA
PLATE WASHER (197376 12 ~ REQD) NG, Nlther the draving nor such nformation s o be used for ‘ ' DRAWNG NO. REV,
COPYRIGHT @ 2005 TRINTY INDUSTRES INC | INDUSTRIES, INC.. ror i u:y rq:roduction authorized without wrtten zmission. 2525 STEMMONS FREEWAY, DALLAS, TX 75207 SS 1000 2




3_od (TYP) TRACC BASE (250B1A) BILL OF MATERIALS
_“2 | : L WT. TOTAL
l (25960G ~ 8 REQ'D/SIDE) | o (259--G) INDICATES TRINITY PART NUMBER (TYP)_\ Part # Description Qty |EACH{# | WT.
[-] 01 [-] L] [-] [-] L] L] -] [-] L] [-] L] [-] L] L] L] [-] [-] L] L] [-] [-] L] [-] L] [-] L] [-] L] L] L] L] L] [-] [-] L] L] L] [-] 03256G 3"8“ ShOUIder NUt 48 0'030 1'44
'lt"')_|-_|-5/°// e ©o o e ©o o ) a::e o e o o e o o o e::e o e ©o o e o o o o::e o o o\‘\a o ©o o o a: DOUBLER PLATES 03361G SIB" HEEW HE)( NUt (ASBS DH) 40 0120 48
LOCATION OF FIELD REMOVABLE BOLTS 1 \ 03391G |[5/8" x 1 3/4" Hex Head Bolt (A325) 40 0.210 8.4
3/8" x 2° HEX FLANGE HD BOLTS (6365G) 1’-0" 1'-0" 1'=3" 10GA x 7'_-2%" (25966G) 04252G [3/8" Hex Nut 180 0.030 5 4
FOR REPLACEMENT OF RIP PLATES P P VP 042586 [3/8" Lock Washer 180 0.006 1.08
2 BOLI PR SIDE. o :o:ooo o" °o : : "o o° ° ".s° o" g o° °c'.s o° 1 ".s° : g ‘; c"'.s oo ° o" : g : ° LAYOUT SCHEMATIC’ TOP VIEW gggggg gig" i;"1;29){5'::::Igd:hsetauddBD“ (GR-E) 15708 gggg 12:28
4, 5” SLED IMPACT MOVEMENT PRIOR TO . o o & o o o0 & © O O & O O O O & © O O & o O O & © O O° W TOP LAYER R”:) PLATES FOR ONE 25054 A End Shoe, Right 1 11.000 11
- P 25955A |End Shoe, Left 1 11.000 11
DAWAGIG R PLATES | SIDE OF TRACC BASE 25956A |Front Anchor Weldment 1 | 67.000 | 67
6 ol § o o o @ o o o § o 0o o O ¢ o o o ¢ o o O ® oJo o o & © o o § o 0 o § o o o o ¢ o © O ® O O O & O O O O 25957A |Cross Tie 3 18.000 54
.:01 ) ?3 oo oo OOO“OQO oo oo "O oo 00790 c? u) 8 8 Co) 0"090 g 000“0.8 o:o:' oo uoo oo °c> :: oa o° oou oc> oo : oo u° 7o°o oc> c:a % oo oo ‘il oo % oo o% MIDDLE LAYER 25958G |Rip Plate, Stage 1{Shipping Plate) 2 0.800 1.6
3/16" x 6'-2§" (25963C) 3/16" x 7'12§" (259656) _ 25960G _|Doublers 16 8.000 128
LI % 25961G |Extension Plate, Rear 2 16.000 32
i 25962G |Nut Holder (Nut Retainer Plate) 48 0.500 24
> o |° © 6 6 6 ¢ ¢ 0 6 0 § 6 0 6 § 0 6 © 6 § © 6 0 6 O 6 O § © O o O 25963G |Rip Plate, Stage 2 2 17.000 34
R :ﬁ’ 6% % 3 0 & 4% % L %% a0 00 4% 0" 0 e BOTTOM LAYER 25964G |Rip Plate, Stage 3, Bottom 2 22.000 44
N AN v o oTm 25965G |Rip Plate, Stage 3, Middle 2 20.000 40
| 10 SHIPPING PLATE (25958G) (MAINTAINS SLED POSITION DURING SHIPPING) | 3/16" x 7-8g (259646) 25966G |Rip Plate, Stage 3, Top > 15 000 30
(259586) IT IS NOT REQUIRED TO REMOVE AFTER [TRACC UNIT INSTALLATION , >5082A |Bese Modlle Assémbly 3 339.000 987
IT IS NOT REQUIRED TO REPLACE WHEN |[REPAIRING DAMAGED TRACC UNIT “TOTAL WEIGHT |_1498.60
CROSS-TIE (25957A) — T~ O ——— '
END SHOE LEFT BASE MODULE ASSEMBLY x 6'—11%" (25982A) ( ' BASE MODULE ASSEMBLY x 5'—111" (25982A) SEE DRAWING PN 25982 FOR ASSEMBLY
K(ZSQBSA) \’_‘ OF BASE MODULE COMPONENTS.
| [o] [o] [o] o | [o] [o] [o] I?II [o] [o] [o]
O I\. L L L L L L L : : o L L L : : L L L L : L J\. L : : L ° L L : : L L L L : : L L L L : : L "h L : : L L L L : : L L L L : : L L L " y TRACC BASE ASSEMBLY
IR TR IR TR R T TR TR T T RN T CROSS-TIE (25957A) 1—1o* | WITHOUT RIP PLATES
ole ololole ol ol ol ol ole ol o1, Po olololo alo ola ole ale olo ol alo ol olo ala alofole alo olo olo ola ole ol ale oo ol o le o1 AND DOUBLER PLATES
I’. L L L L L L L L L o L L L L L L L L L : L q’. .................... "I’. ................
i I =] o] ! =] o] o] o | o] ©] o]
END SHOE . e ”
RIGHT 2-7 1'~6" (TYP) BASE MODULE ASSEMBLY x 6'-113" (25982A) CROSS—TIE (25957A) 3'—1" EXTENSION PLATE 12
(25954A) ' ' ! (25961G 2 ~ REQD) -
' 20-2 1/4" £ i ”

]

1 N ALL UPPER & LOWER BOLTS ARE
!1 5 FRONT! pwg" 5/8°¢ x 1 3/4" HEX HD BOLT (3391G) 6 1/2"
ANCHOR WELDMENT (25956A) : WITH NUT (33616) ’

‘ 3”
| (-] [ -3 & o o -] [ & & -] o (-] -] & & o & [ -] o o ] & | [ ] & ] (] =& & 2 & & 6 09— 6 L
) @ ol | | oo | oo\ 7
T e —T T T — T T —T T e —T e —T e —T oy
T

P | I
22-31/2" ¢ < -
3/8"¢ x 2" HEX FLANGE HD BOLTS (6365G) NUT HOLDER PLATE (25962G 48 ~ REQ'D) NOTE THE DIRECTION OF THIS BASE MODULE ASSEMBLY (25982A)
(48 TOTAL) BOLTED TO UNDERSIDE TO HOLD NUT 32566 SET OF 4 NUT HOLDER PLATES SECTION "A—A”
A4— B 4+
[o] [o] o] [5] [o] [o] [o]
| . I NN |
°|ao)a ....::....::..'Q\\l% aao.oaa.)oﬂat:)?).b)n)‘a).aao'na 6 o o [ o
o ¢o o] ©» © o ¢ o e o o o o o o le \p‘\ r“:r“'?‘_’E‘T“j’—."‘E‘ a_ollle o E) 6o o W)E:n [ a-o o [ [ : COMPLETE TRACC BASE ASSEMBLY
o[ e N e e e e e e e e e e e e o § WITH RIP PLATES AND DOUBLERS
I A O] O] O] o] @] ] K2 wl @] ©] K2 ml
4 B'—-" C-—-—
3/8"¢ x 2" HEX FLANGE HD BOLT (6365G) W/LOCKWASHER (4258G)
& HEX NUT (42526)
(TOP) (25966G)
DOUBLER PLATE (25960G) RIP PLATES STAGE 3 ((MIDDLE) )(%5965G))
BOTTOM) (259646
DOUBLER PLATE (259606) RIP PLATE STAGE 2 (259636) BASE MODULE ASSEMBLY (250824) 2 SAR |6/17/05|UPDATED PART NUMBERS
BASE MODULE ASSEMBLY (25982A) 1 | SG | BT [5/13/05|REPLACED BEAM GUIDES & BASE ANGLES WITH BASE MODULES
REV.| CHKD | BY DATE REMARKS
==a=—V - === ! & TIRACC
txals ) 3/8"% x SHOULDER STUD (6340G) Gyl A) 3/8"¢ x SHOULDER STUD (6340G) 3)))»)»»"”“ A |4
\/w/ LOCKWASHER (4258G) & HEX NUT (42526) \/w/ LOCKWASHER (42586G) & HEX NUT (42526) TRACC RN BT/IH
CHECKED
CRASH—CUSHION ATTENUATING TERMINAL (oo B.L
NUT HOLDER PLATE (25962G) NUT HOLDER PLATE (25962G) ASSEMBLED BASE UNIT
C I | I I | PN 25981 DATE 04/22/05
CROSS-TIE (25957A) <=~ be o CROSS-TIE (25957A) — COPYRIGHT © 2005 TRINTY INDUSTRIES NG o TRINITY INDUSTRIES. INC oG TIE # SS1001-01E
SECTION B-B » » This drawing ond the information shown thereon is the sole proparty of TRINITY o SN E1 OF 1
SECTION "C-=C INDUSTRIES, m{:_h Nt:llthermthte f;m::_n& nor such inft_):imwt:lﬁu:u i _dl‘o db; us%mf% ‘ ' HIGHWAY SAFETY PRODUCTS DRAWING NO. REV.
INDUSTREES, INC. nor e any reproduction authorized without writien pemmission. 2525 STEMMONS FREEWAY, DALLAS, TX 75207 |SS 1001 /PN 25981 | 2




STAGE 2 STAGE 3

TWO-BAY FENDER PANEL (25973) ONE-BAY FENDER PANEL (25974) DOUBLER PLATES (25960) TRACC PATENT LABEL
END SHOE LT (25955) / / / / (6827)
— | — g | / g | =
| o] 5] G| 5] o] 5] 5] | TTel // 5] 5] r"Fl:I
] ] ] -] -] -] -] L] o q -] |! -] Ol g/-llo""\'o -] -] ) -] -] -] -] L] -] -] -] -] 0| -] |. -] -] -] -] [-] - -] -] [ ] -] - -] -] [ ] -] F -] [ ] -] -] -] -] T
e o o o ; ; o o |4 :r|: Da Dalo,o DI. oo a|l o ) o _ojlj]e o |8 _o o] o ¢ o o |@ o o ulo o ! o .Da C; ® o o o @ o ‘?maoaof 5
] ] 'T: -] -] -] -] -] L] q [} -] |. -] -] -] -] | [-] ” -] -] [ ] -] -] -] [ ] -] ‘ -] |. -] 0| -] -]
| FE ‘\a ° ; ; o o | _ | o o (@ _o o ||!o [ ! o .Da C; e o ¢ o |@ o .).)-% 00002 i | -
| AN NI | Y
\| @] \ | & Eg @] [CT\ @] @] Eg_l @] @] /1 | 1
N f# \ \ “EH_\ “E‘i‘_\ / — |

END SHOE RT (25954)

\—BEAM GUIDE (25967) RIP PLATES STAGE 3: TOP (25966)—/

MIDDLE (25965)
BOTTOM (25964)

\ LBASE ANGLES (25959) RIP PLATES STAGE 2 (25963)
SHIPPING PLATES (25958)

21'-3"+

SLED WELDMENT (25970)
PLATE WASHER (19737)

5/8°¢ x 2 1/4” HEX HD BOLT (5306) BACKUP FRAME WELDMENT
5/8" HEX NUT (3361) _\\ @ @ Q ® © ® @ 51/2" 6"+ ® (25972)
576" (2) FLAT WASHERS (4372) - A+ R /—SLOT PLATE WELDMENT (25976) C+=— -KFRAME WELDMENT (25971) = A3
K | ‘E QV “-oll - mi ] B —
P I.Q ! 1 'E E 'E E 'g
e ] o [+ <
\ SLOT PLATE (25976)
. 5/8"¢ x 3 1/2" HGR BOLT (3435)
D i [ ° ° ° ° 5/8" HGR NUT (3340)
I =] —lS To] [ — o] o] [ ol = [o) o] = o] (TYP AT BACKUP FRAME)
i I Jeeee_eeee_aeeeﬁ_eeae_eele | p o o o ol|le o o o
& =CK:) %%G o | oo | | [ N
e— . R o - - \
D; E A B C 2-51/2" EXTENSION PLATE
COMPLETE BASE ASSEMBLY (25981) . (25961)
(SEE NOTE 2) REF
TRACC BILL OF MATERIAL (PN 25980)
PART
NUMBER| QTY DESCRIPTION WT/EA
SHOP HARDWARE (GALV A153
19737G 12 1/4”)(3")(2 1/4"TRACC WSHR 0.5# PART ( ) MATL
25970A| 1 [SLED WELDMENT 1854 NUMBER| QTY DESCRIPTION SPEC NOTES:
25971A| 8 |FRAME WELDMENT 604 32536 | 2 |HITCH PIN CLIP 1.) FOR SECTIONAL VIEWS SEE SHEET E2 OF 2. . SAR |6/18/05| FIXED WEIGHT & ADDED STAGES 2 & 3
25972A| 1 |BACKUP FRAME WELDMENT| 744 33406 | 32 |5/8° HOR NUT A563 GR A 2.) SEE DRAWING SS1001 (PN 25981) FOR ASSEMBLY Rev[owo | B | oum REMARKS
25073A| 16 |TWO — BAY FENDER PANEL] 494 3361 | 46 |5/8° HEX NUT A563 GR DH OF ALL BASE COMPONENTS. 9»»))))»"““‘ T F=.AAC S C
25074A| 4 |ONE — BAY FENDER PANEL| 284 3391G | 32 |5/8° x 1 3/4” HEX HD BOLT |A325 h | 4
25975A| 2 |SHREDDER ASSEMBLY 64 3400G | 12 |5/8°6 x 2° HGR BOLT A307 GR A TRACC DR |y
25976A | 32 |SLOT PLATE 0.44 34356 | 20 |5/8°9 x 3 1/2° HGR BOLT A307 GR A CRASH—-CUSHION ATTENUATING TERMINAL CHEGED g7
25981A | 1 [ASSEMBLED BASE(NOTE 2) [14994 4372G | 88 |5/8" FLAT WASHER F436 PLAS"hOELi\/SgTElag,LY&DEEngL'gN APPROVED
44256 | 2 |3/% X 2" CLEVIS PN BN 25980 DA 05/11/05
5306G | 14 |5/8°9 x 2 1/4" HEX HD BOLT |A325 BNG. FLE § 551002-01E
TRINITY INDUSTRIES, INC.
TOTAL WEIGHT (EXCLUDES SHOP HRDWR)|31654 68278 | 2 |TRACC PATENT LABEL i 1 e 1 y N SN E OF 2
INDUSTRIES, INC. Nelther the drowing nor such information 1s to be used for HIGHWAY SAFETY PRODUCTS DRAWING NO. REV.
COPYRIGHT (© 2005 TRNTY INDUSTRES INC | NDUSTRIES, INC. nr 1 any reproduction authored whout whten germisio. ‘ ' 2525 STEMMONS FREEWAY, DALLAS, TX 75207 | 5§ 1002/PN 25980 | 1




FRAME (25971)\
5/8"8 x 3 1/2" HGR BOLT (3435)
SLOT PLATE (25976) 2N
5/8" HGR NUT (3340)

TWO—BAY FENDER — =
PANEL (25973)

DOUBLER PLATE (25960)
RIP PLATE STAGE 2 (25963)

BEAM GUIDE (25967)

</

NUT HOLDER PLATE (QBQBZ)K

!

7

BASE ASSEMBLY (25381) j
(SEE NOTE 2)

SECTION "A—A"

'Lﬁ':

FRAME (2 SHOWN
FRAME @ SIMILAR

SHREDDER ASSEMBLY (25975)\

5/8”9 x 2 1/4” HEX HD BOLT (5306
5/8” (2) FLAT WASHERS (4372

5/8” HEX NUT (3361)

3/8"¢ SHOULDER STUD (6340)

W/LOCKWASHER (4258), HEX NUT (4252)

BASE ANGLE (25959)

5/8°6 x 1 3/4” HEX HD BOLT (3391)
5/8" (2) FLAT WASHERS (4372)
5/8" HEX NUT (3361)

5/8"¢ x 1 3/4 HEX HD BOLT (3391)—
5/8" (2) FLAT WASHERS (4372)
5/8” HEX NUT (3361)

5/8°0 x 2” HGR BOLT (3400)
SLOT PLATE (25976)
5/8” HGR NUT (3340)

PANEL (25973)
DOUBLER PLATE (25960)

RIP PLATE STAGE 2 (25963)

NUT HOLDER PLATE (25962)

BASE ASSEMBLY (25981)j
(SEE NOTE 2)

HITCH PIN CLIP (3253)

3/4” x 2" CLEVIS PIN (4425)

V

Y /SLED WELDMENT (25970)
Y/ S _
l

o il

S | A

.

N
NIV

BASE ANGLE (25959)

/S

3/8" x 2° HEX FLANGE HD BOLT (6365)//

LOCKWASHER (4258)
UNDER HEX NUT (4252)

SECTION "D-D”

ﬂf A /4 JE(/
v ?EL
FRONT ANCHOR WELDMENT (25956)

—
3/8”¢ SHOULDER STUD (6340)
LOCKWASHER (4258)

HEX NUT (4252)

SHIPPING PLATE (25958)

/ /FRAME (25971)

5/8°6 x 2 1/4” HEX HD BOLT (5306)

5/8" FLAT WASHER (4372) UNDER NUT
5/8” HEX HD NUT (3361)

FRAME (25971)\ FRAME (25971)\

5/8"8 x 3 1/2" HGR BOLT (3435)
=2 SLOT PLATE (25976) =N
5/8" HGR NUT (3340)
ONE-BAY FENDER
PANEL (25974)
DOUBLER PLATE (25960)
L BASE ANGLE (25959)
RIP PLATES STAGE 3: BASE ANGLE (25959)
4 TOP (25966)
= | | S_-BEAM GUIDE (25967) MIDDLE (25965) BEAM GUIDE (25967)
TS BOTTOM (25964) W
NN T P
q ;ri NUT HOLDER PLATE (25962)——__
3’ . + +:
L 3/8"8 SHOULDER STUD (6340) BASE ASSEMBLY (25981)j L 3/8"8 SHOULDER STUD (6340)
L W/LOCKWASHER (4258), HEX NUT (4252) (SEE NOTE 2) o :VE/LOISWA%E; (4258)
SECTION "B-B SECTION "C—C” HEX NUT (4252)
FRAME (3 SHOWN FRAME (& SHOWN
FRAME ® & ® SIMILAR FRAME @ SIMILAR

3n1/4” x 3° x 2 1/4” TRACC PLATE WASHERS (19737)
ONE PLATE WASHER UNDER BOLT HEAD, 2 PLATE WASHERS BETWEEN PANEL & FRAME

BASE ASSEMBLY (25981)

(SEE NOTE 2) 1 SAR |6/18/05

UPDATED PART NUMBERS

REV. | CHK'D | BY DATE

REMARKS

SLCTON L M T RACC <<
FRAME (D) SHOWN h| 4
TRACC Ly
CRASH-CUSHION ATTENUATING TERMINAL GO BT,
NOTES: PLAN, ELEVATION & SECTIONS e
1.) FOR PLAN & ELEVATION VIEW SEE SHEET ET OF 2. SHOP ASSEMBLY DETAILS T OGS
7)) SEE DRAWING SS1001 (PN 25981) FOR ASSEMBLY PN 25980

OF ALL BASE COMPONENTS.

COPYRIGHT ©2005 TRINITY INDUSTRIES INC
This drawing and the information shawn thereon is the sole property of TRINITY
INDUSTRIES, INC. Neither the drawing nor such information is to be used for
any purpose other than that for which it was specifically furnished by TRINITY
INDUSTRIES, INC., ner is any reproduction authorized without written permission.

b |4

A TRINITY INDUSTRIES, INC.

HIGHWAY SAFETY PRODUCTS
2525 STEMMONS FREEWAY, DALLAS, TX 75207 SS 1002/PN 25380

ENG. FILE # 551002-02E

SHT.No. E? OF 2

DRAWING NO.

REV.




TRAFFIC

/— BACK-UP FRAME

5/8” x 6” LG WEDGE EXP ANCHOR
5/8” LOCKWASHER
5/8” FLAT WASHER
e | | | | % L L L / ] | 5/8" HEX NUT )
,—‘—,_ ' ﬁ_lﬁ_ o] TT o o] o) o o1 1 o] | ) Gl Tl [ ] < ]
' - & () f 8 |
O & o L L L I_( o ] o o o -] o o o b o o o o o o o o o o o o o o o o o -] o o o ] o o o o o o o ] o o -] o o o o .
=N et o e i e i e e e B I o i e e e e SO . L o
& L L L L I_( o a o o O"E o o o b o o o o o o o o o o o o o o D“O o a o o o a o o o a o o o a o o a o o o o "(ﬂ
o & I : : : o L I_I G):nb ()o“a“a()o()nno p o o o o o o o o o o o o o o JO (; (; (; {; (; {; (; (; %DG:DOZDQ:DEE?:EEEE:EEE %EFEGEF{GOQO?_A
B . — " " ||
\—,—J' : “—ll_ (O] F-;J (O] (O] % (O] % O] (O] F_'_] O] %0_1 (O] F’J [C] L%J L 7
] ] ] ] ] ] 4 /
27 ATTACHMENT SHOWN IS TO SHAPES WITH
RECTANGULAR CROSS SECTIONS SUCH AS:
PIERS, PARAPETS AND MODIFIED CONCRETE
o TRAFFIC BARRIER. TRAFFIC FLOW IS UNIDIRECTIONAL.
e 21-3% ATTACHMENTS AND TRANSITIONS TO OTHER
] SHAPES, BARRIERS, RAILINGS AND
A= 6"+ ~‘ — BIDIRECTIONAL TRAFFIC FLOWS ARE AVAILABLE.
B - - i _ i /
i
o (] Y Te) [} o] [ —————0 o 1o ro], r1
T 1 fr e § T T fr e § o 1 T 1 I I YEIIJ
™
o 5] To) ro); o [ 0 1o, o) o 11
T o le ol Jlle o o o [] &« o o olle o o o d|lse o o o B & o & a o o o | \T
/ /AQL e e .6 ®.6 ~ [e,® | [&, 8 .6 e, 0 8.6 5.6 ®.0 .6 ®.0 | o,
A+ /
1,_6” 1,_6" 1!_6!! 1,_6” 1’_6” 1,_6" 1,_6” 1’_6” 1,_6" 1)_6” 1’_6” 2’_5 1/2"
L FOR NOSEPIECE ATTACHMENT: REF
REMOVE EXISTING 5/8” @ BOLTS (4 TOTAL) .
AND RE—INSERT THROUGH NOSEPIECE. 2-7 ¢
2’_0”
TRACC BILL OF MATERIAL 1
PART .
QrY DESCRIPTION EACH TRACC UNIT SHIPS 100 % ASSEMBLED o B
NUMBER
FENDER PANEL
250801 |1 |TRACC UNT (FULLY ASSEMBLED) / (PLASTIC NOSE INSTALLED AFTER PLACEMENT) \ o
33106 | 4 |5/8" LOCKWASHER ol :
44516 | 4 [5/8" x 6° WEDGE EXP ANCHOR FOUNDATION. NOTE:
68958 | 4 |REFLECTIVE TAPE . 6" REINFORCED CONCRETE PAD IS SHOWN
6532B | 1 |PLASTIC NOSEPIECE i OTHER OPTIONS ARE :
[ 2
a) 8" THICK MINIMUM UNREINFORCED CONCRETE
** ANCHOR HARDWARE (FULL CONCRETE BASE) b) 8" MINIMUM THICK ASPHALT
5204G | 26 |5/8" x 7 1/16" ANCHOR STUD ¢) 3" THICK (MIN) ASPHALT OVER 3” (MIN) CONCRETE
33106 | 26 |5/8" LOCKWASHER d) 6” THICK ASPHALT OVER 6” COMPACTED SUBBASE.
33616 | 26 |5/8" HEX NUT
33006 | 26 |5/8" FLAT WASHER
%[ 52068 | 3 |ADHESIVE HIT HY 150(CARTRIDGE) RE'NEFSE\;EE gor\%ﬁlregf PAD\ _
OPTIONAL TRACC ANCHOR ITEMS (SEE FOUNDATION NOTE) ; -
# ANCHOR HARDWARE (ASPHALT BASE) SART 4
6380G | 26 [5/8" x 18" ALL THD ROD NUMBER DESCRIPTION
33106 | 26 |5/8" LOCKWASHER 52058 | ADHESIVE DISPENSER e lowo ] o | o -
3361G | 26 |5/8" HEX NUT 52078 | MIXER HIT HY150 (NOZZLE) P -
33006 | 26 |5/8" FLAT WASHER 52088 | FILLER HIT HY150 (FILLER TUBE) ) ADHESIVE ANCHORED — 9)»)))))»“"“ ) [ 4 I =K AACCo
Y| 52068 | 5 |ADHESIVE HIT HY 150(CARTRIDGE) 52098 | BIT TE-C+ 11/16-18 (11/16"s BIT) 5/8" 8 x7 1/155;8@,, ?’EE?O\EQSEE TRACC RAN BT/LH
 SEE PRODUCT MANUAL 5/8" LOCKWASHER = CRASH—CUSHION ATTENUATING TERMINAL Lo BT
#¢ EACH CARTRIDGE INCLUDES 1 EACH: MIXER HY 150 CARTRIDGE (NOZZLE) 5/8" HEX NUT SECTION "A— A" PLAN, ELEVATION & SECTIONS 2:::0‘“’
FILLER HIT HY 150 (FILLER TUBE) (UNIDIRECTIONAL, DIRECT ATTACHMENT) S 04/25/05
- S51003-0E
COPYRIGHT © 2005 TRINITY INDUSTRIES INC TRINITY INDUSTRIES, INC.
This drowing and the information shown thereon is the sale property of TRINITY A SHTNo. E1 OF 1
INDUSTRIES, INC. Naither the drawing nor such information s to be used for HIGHWAY SAFETY PRODUCTS DRAWING NO. REV.
e v ot S et T | QP 5525 sreuons rreeway, oaLss, 1 7520 S1005 |6




3-28" (1)

114"

SHORTRACC BASE (25994A) BILL OF MATERIALS

| = (259--G) INDICATES TRINITY PART NUMBER (TYP)
] (259606 ~ 4 REGD/SDE) | o 960 —" o WT. | TOTAL
] _Fﬂ 01 L-] (-] L-] L-] L] L-] L-] (-] II (-] L-] L-] L-] L-] L-] (-] L-] L-] (-] IIG (-] BI Part # Descrlptlon Qty EACH (#) WT.
St s e s oot POUBLER PLATES 03256G |3/8" Shoulder Nut 28 0.03 0.84
_LOCATION OF FIELD REMOVABLE BOLTS o | 1o 3 03361G |5/8" Heavy Hex Nut (A563 DH) 30 0.12 3.6
3/8°¢ x 2" HEX FLANGE HD BOLTS (6365G) , Tn " "
FOR REPLACEMENT OF RIP PLATES e e 106A x 311 §" (259916) gigg;g gg"H 1 3|<14tHeX Head Bolt (A32v) 182 g-g; g'?z
14 BOLTS PER SIDE, 28 TOTAL | ex Nu . .
:":" I BRI DU A TOP LAYER LAYOUT SCHEMATIC, TOP VIEW 04258G |3/8" Lock Washer 104 0.006 0.624
£-5" SLED IMPACT MOVEMENT PRIOR TO S B B E—— R RIP PLATES FOR ONE 06340G_|3/8" X 1 1/2" Shoulder Stud 102 0.06 6.12
—AAGING RP PLATES SIDE OF TRACC BASE 06365G |3/8" x 2" Hex Flange Head Bolt (GR-5) 30 0.07 2.1
%J 6 ol § o 6 0 § © © 6 § © © 6| § © 060 0 § © © © § © © O © ¢ O 25954A |End Shoe, nght 1 11.0 11
%1:::325 5)) oo oo ooouooo oo 2 ouooo g 90 o & o° o o °u o° : : u° o o oo °r.s :: 0: MlDDLE LAYER ZH055A End Shoe, Left 1 11.0 11
3/16" 3,_5%” (259906) 316" x 3 11%., (259926) i o 25956A |Front chhor Weldment 1 67.0 67
- F 25957A |Cross Tie 2 18.0 36
—ts T T T I T T . 25958G |Rip Plate, Stage 1(Shipping Plate) 2 0.80 1.6
® o @0 :? ooo o oo : oo oo ooo oo % : oo oot o.o BOTTOM I—AYER 25960G |Doublers 8 8.0 64
10" N———SHIPPING PLATE (25958G) (MAINTAINS SLEP POSITION DURING SHIFPING) 3/16" x 4'- 5%" (25993G) 25962G_|Nut Holder (Nut Retainer Plate) 28 0.50 14
(259580) IT IS NOT REQUIRED TO REMOVE AFTER TRACC|UNIT INSTALLATION 25082A |Base Module Assembly 2 399 658
IT IS NOT REQUIRED TO REPLACE WHEN REPAIJNG DAMAGED TRACC UNIT 25990G |Rip Plate, Stage 2 5 90 18
3.. ] 1 25991G |Rip Plate, Stage 3, Top 2 8.0 16
27-7" S (259824) P i 25992G |Rip Plate, Stage 3, Middle > | 110 22
TYP. BASE MODULE ASSEMBLY 25093G |Rip Plate, Stage 3, Bottom 2 12.0 24
END SHOE LEFT_\ 25995G |Extension Plate, Rear 2 11.0 22
(25955A) 5] 5] 5] 51 51 5] 25096G |Doubler Plate, Stage 3 (11 1/2") 4 2.5 10
G . . s v v v v v v v e v e e . . T e . . . e TRACC BASE ASSEMBLY
T T BT K 7 S A 1Y YR 1 B Y S LA 1Y B AT T T DTN = | WITHOUT RIP PLATES TOTAL WEIGHT | 997
Ll * L] * Ll * Ll Ll L] * Ll * Ll * : : * Ll * Ll L] * L] * Ll : : * Ll * * : : Ll Ll Ll * : : Ll * Ll * : : WELDMENT .;_ AND DOUBLER PLATES
|’e ..................... T". eeeeeeeeeeeeeeeeeeeee
| ] ] @] o) o] ] 2| @]
7-01/7" 3 12°
6’ 11 20982A '
END SHOE RIGHT ( ) , (259574) EXTENSION PLATE ]
(25954A) BASE MODULE ASSEMBLY 1422 1/87+ CROSS-TIE WELDMENT (25995G 2 ~ REQD) 3
| I
l | L) L) 2 2 2 L] L) L e o 9 2 2 L L e 6 U & & & & t, 61" H
55 B | ool R |
| -5l | "_g” ALL UPPER & LOWER BOLTS ARE .
| ;| —] 5/8"8 x 1 3/4" HEX HD BOLT (33916) N
(25956A) TYP. WITH NUT (3361G) o
FRONT ANCHOR WELDMENT E
| 15'-3"+ o 7 .
" . . LE]ASIE MODULE ASSEMBLY
3/8°¢ x 2" HEX FLANGE HD BOLTS (6365G) NUT HOLDER PLATE (25962G 28 ~ REQ'D) NOTE THE DIRECTION |OF THIS SEC'”ON ”A_A” (25982A)
(28 TOTAL) BOLTED TO UNDERSIDE TO HOLD NUT 3256G SET OF 4 NUT HOLDER PLATES
A-—-'— B_—-— C~|—>
] [o] [o] (o] [o] [o] [o] [o] [o]
= | NN |
oll = o)a o o] o e : : o v v : v v o|é\\‘b\) |oa.ana ano ana ¢ o |0 o o o [@ 06 o o [@ a0 & o
see [ - v s o v v e e e s Sl o Blo ol o o e e B e co8 o cloP o e e Mo COMPLETE TRACC BASE ASSEMBLY
ean Fep e e g e g e G b o WITH RIP PLATES AND DOUBLERS
| |
| =] K| Kl |1|I K| =] O] o]
A'__— B_ » C-—I-»
3/86 x 2" HEX FLANGE HD BOLT (6365G) W/LOCKWASHER (42586) (TOP) (259916)
& HEX NUT (42520) RIP PLATES STAGE 3 EMIDDLE) (259926)
DOUBLER PLATE (259966) BOTTOM) (259693G)
RIP PLATE STAGE 2 (25990G)
DOUBLER PLATE (259606) BASE MODULE ASSEMBLY (25982A)
BASE MODULE ASSEMBLY (25982A) 1 SAR 6,/17/05| UPDATED PART NUMBERS
. L . DATE REMARKS
Cral o) 3/8"8 x SHOULDER STUD (6340G) Gl 2\ 3/8"% x SHOULDER STUD (6340G) 9)»»)))»"““
W/ LOCKWASHER (4258G) & HEX NUT (42526) W/ LOCKWASHER (4258G) & HEX NUT (4252G) SH ORTR ACC W R
CHECKED g7,
CRASH—CUSHION ATTENUATING TERMINAL e
NUT HOLDER PLATE (25962G) NUT HOLDER PLATE (25962G) ASSEMBLED BASE UNIT
I ] C ] PN 25994 DATE 05/16 /05
CROSS-TIE (259574) " ” » n COPYRIGHT © 2005 TRINITY INDUSTRIES INC ENG. I # SS1004-01E
SECTION "B-B SECTION "C-=C This drawing and the Information shawn thereon is the sole property of TRINITY A TRINITY INDUSTRIES, INC. SHTNo.  E1 OF 1
|Nnusmu:s. INC. Neither the drawing nor such Information Is to be used for HIGHWAY SAFETY PRODUCTS DRAWING NO. REV.
e i b v e st i | PP s o ez, owwss 0 (S8 1004/ 25094




/78LED WELDMENT (25970)

/TWO—BAY FENDER PANEL (25973)

STAGE 2

STAGE 3

/78EAM GUIDE (25967)/7 DOUBLER

PLATES (25960)

AFFIX AFTER GALV.

END SHOE LT (25955)
\ L & A 1 /
Tt I [o] o] [5] o1/
o /o/ | T
< F yaam ° o [[{ [e o [@ o o] ol b o o|f[o o -
M=\ 7;/, ] — o G Cotoo oo od mog oot —BACKUP FRAME WELDMENT
AN ¢ 0 FEr ] el T
O 3:-‘ A g | o r{: o \a - °\.. ®@ o o ol p o oll[oc o @ o !
' ' | NI AN 5
L \ =\ | & 2R N o7, ] | -\_DOUBLER PLATES (25996)
| N~ |
END SHOE RT (25954)/ \\_ A | \\\L \\_
SHIPPING PLATES (25958) LBASE ANGLES (25959) RIP PLATES STAGE 2 (25990) RIP PLATES STAGE 3: TOP (25991)
MIDDLE %25992%
BOTTOM (25993
14'-3"+
. ) PLATE WASHER (19737) » SLOT PLATE WELDMENT (25976)
5/8"¢% x 2 1/4" HEX HD BOLT (5306)—\ 5 1/2" FRAME WELDMENT (25971) 6"+
5/8" HEX NUT (3361) \ TYP. Ol 4"—‘
» il ——— ] N L
5/8" (2) FLAT WASHERS (4372) % E A @ B ©) @ ® ® SLOT PLATE (25976)
@ / ] — 1 " 5/8"¢ x 31/2" HGR BOLT (3435)
é \ o 5/8” HGR NUT (3340)
( O [0] [@ To) — [0 To) (TYP AT BACKUP FRAME)
\ } =
DT e:] \ 0 o
s =) \\\\ 1 O ||§ 1O 10 . 1O io
! .\ © o
:=__""' = NN
| TTe e @ b | o o o ||| o o o © o 9 le ® o o o ||| o o/ }r
/493 e & &, o (@, o @ & o (@ @ o] @ o] @ & & &]
i i — = — — — — N
C =
D_ _E A_ B_ ‘ y »”
COMPLETE BASE ASSEMBLY (25994) | 1=5"%
, (SEE NOTE 2) REF. EXTENSION PLATE (25995)
SHORTRACC BILL OF MATL (PN 25997)
NUIEER| 9T DESERPTN WI/En SHOP HARDWARE (GALV A153)
197376 | 12 [1/4"x3"x2 1/4’TRACC WSHH 0.5# SERT YINTE
25970A| 1 [SLED WELDMENT 1854 NUMBER | ATY DESCRIPTION SPEC
25971A| 5 |FRAME WELDMENT 604 3253G | 2 [HITCH PIN CLIP
25972A | 1 |BACKUP FRAME WELDMENT | 74# 33406 | 20 |5/8” HGR NUT A563 GR A ) OR SECTIONAL VIEWS SEE SHEET EZ2 OF 2. S o712/ [REveD weam
25973A| 12 |TWO — BAY FENDER PANEL| 49# 3361G | 30 |5/8" HEX NUT A563 GR DH 2.) SEE DRAWING SS1004 (PN 25994) FOR ASSEMBLY - ——
25975A| 2 |SHREDDER ASSEMBLY 64 3391G | 16 |5/8'% x 1 3/4" HEX HD BOLT |A325 OF ALL BASE COMPONENTS. 9)»»)»»""“ T = C - C
25976A | 20 [SLOT PLATE 0.44 34006 | 8 [5/87¢ x 2 HGR BOLT A307 GR A —
25994A | 1 |ASSEMBLED BASE(NOTE 2) | 997# 34356 | 12 |5/8"6 x 3 1/2” HGR BOLT A307 GR A CRASH_CUSEE,?EJ%A%G TERMINAL D ;:
4372G | 60 |5/8" FLAT WASHER F436 PLAN, ELEVATION, & SECTION APPROVED
4425G | 2 |3/4 x 2" CLEVIS PIN SO A aesa LS T 05/24/05
5306G | 14 [5/8"¢ x 2 1/4” HEX HD BOLT |A325 BG. FIE 7 55100501
P TRINITY INDUSTRIES, INC.
TOTAL WEIGHT (EXCLUDES SHOP HRDWR)|21704 6827B | 2 |TRACC PATENT LABEL m Seoug ond e omaton show theren s e sk sopery o TNTY HGHWAY SAFETY PRODUCTS SHiNe.  E1OF 2

COPYRIGHT (©) 2005 TRINITY INDUSTRIES INC

TRACC PATENT LABEL (6827)

y purpose other than that for which it was specificolly furnished by TRINITY
INDUSTRIES. INC., nor is any reproduction outhorized without written permission.

b4

2525 STEMMONS FREEWAY, DALLAS, TX 75207

DRAWING NO.

SS 1005/PN 25997




5/8°8 x 3 1/2” HGR BOLT (3435)

FRAME (25971) \

SLOT PLATE (25976)
5/8” HGR NUT (3340)

TWO—-BAY FENDER

PANEL (25973)

DOUBLER PLATE (25960)
RIP PLATE STAGE 2 (25990)

</

NUT HOLDER PLATE (25962) J

e

CROSS TIE (25957)j\c+ /

BASE ASSEMBLY (25994)J
(SEE NOTE 2)

SECTION "A—A"

FRAME (2) SHOWN
FRAME @ SIMILAR

SHREDDER ASSEMBLY (25975)\
Vs

5/8”9 x 2 1/4” HEX HD BOLT (5306
5/8” (2) FLAT WASHERS (4372
5/8” HEX NUT (3361)

5/8"6 x 1 3/4” HEX HD BOLT (3391)
5/8" (2) FLAT WASHERS (4372)
5/8" HEX NUT (3361)

BASE ANGLE (25959)

L 3/8"¢ SHOULDER STUD (6340)

3/8” LOCKWASHER (4258)
3/8” HEX NUT (4252)

BEAM GUIDE (25967)

FRAME (25971)\

5/8°6 x 2" HGR BOLT (3400)
SLOT PLATE (25976)
5/8" HGR NUT (3340)

TWO—-BAY FENDER

PANEL (25973)

DOUBLER PLATE (25960)
RIP PLATE STAGE 2 (25990)

NUT HOLDER PLATE (25962)

CROSS TIE (25957)ﬁ\c+l E /E_

!

BASE ASSEMBLY (25994)*/
(SEE NOTE 2)

SECTION "B_B” 3/8" HEX NUT (4252)
FRAME (© SHOWN

HITCH PIN CLIP (3253)

SLED WELDMENT (25970)

J 3/4” x 2" CLEVIS PIN (4425)

11 I

N

SHIPPING PLATE (25958)

.

—

BASE ANGLE (25959)

FRONT ANCHOR WELDMENT (25956).

3/8"¢ x 2" HEX FLANGE HD BOLT (6365)//

LOCKWASHER (4258)
UNDER HEX NUT (4252)

Tl

3/8”¢ SHOULDER STUD (6340)
LOCKWASHER (4258)
HEX NUT (4252)

SECTION "D-D”

OTES:

L 3/8”¢ SHOULDER STUD (6340)

3/8” LOCKWASHER (4258)

/ /FRAME (25971)

BASE ASSEMBLY (25994)
(SEE NOTE 2)

SECTION "E—E”

FRAME (1) SHOWN

) FOR PLAN & ELEVATION MIEW SEE SHEET E1 OF 2.

2.) SEE DRAWING SS1004 (PN 25994) FOR ASSEMBLY
OF ALL BASE COMPONENTS.

5/8"6 x 2” HGR BOLT (3400)
SLOT PLATE (25976)
5/8" HGR NUT (3340)

TWO-BAY FENDER
PANEL (25973)

RIP PLATE STAGE

CROSS TIE (25957

5/8°6 x 2 1/4” HEX HD BOLT (5306)

DOUBLER PLATE (25996}

TOP (25991
MIDDLE (25992
BOTTOM (25993)

NUT HOLDER PLATE (25962)“\_,___‘_

3

FRAME (25971)\

/

i

.:+

BASE ASSEMBLY 25994)j
(SEE NOTE 2)

3/8”¢ SHOULDER STUD (6340)
W/LOCKWASHER (4258)

SECTION "C—(” HEX NUT (4252)

FRAME (5 SHOWN

3n1/4” x 3° x 2 1/4” TRACC PLATE WASHERS (19737)
ONE PLATE WASHER UNDER BOLT HEAD, 2 PLATE WASHERS BETWEEN PANEL & FRAME

5/8" FLAT WASHER (4372) UNDER NUT

5/8” HEX HD NUT (3361)

COPYRIGHT ©2005 TRINITY INDUSTRIES INC

1 SAR |6/18/05 |UPDATED PART NUMBER
CHK'D DATE REMARKS
IS T RAC
SHORTRACC RN L H
CRASH-CUSHION ATTENUATING TERMINAL CHECKED T,
PLAN, ELEVATION & SECTIONS P
SHOP ASSEMBLY DETAILS
PN 25997 DATE 05/24/05

This drawing and the information shawn thereon is the sole property of TRINITY
INDUSTRIES, INC. Neither the drawing nor such information is to be used for
any purpose other than that for which it was specifically furnished by TRINITY
INDUSTRIES, INC., ner is any reproduction authorized without written permission.

N

b |4

TRINITY INDUSTRIES, INC.

HIGHWAY SAFETY PRODUCTS
2525 STEMMONS FREEWAY, DALLAS, TX 75207 SS 1005/PN 25897 | 1

ENG. FILE # 551005-02E

SHT.No. E? OF 2

DRAWING NO. REV.




TRAFFIC

BACK-UP FRAME

RECTANGULAR CROSS SECTIONS SUCH AS:
PIERS, PARAPETS AND MODIFIED CONCRETE
BARRIER. TRAFFIC FLOW IS UNIDIRECTIONAL.

ATTACHMENTS AND TRANSITIONS TO OTHER
SHAPES, BARRIERS, RAILINGS AND
BIDIRECTIONAL TRAFFIC FLOWS ARE AVAILABLE.

— FOR NOSEPIECE ATTACHMENT:

REMOVE EXISTING 5/8

¢ BOLTS (4 TOTAL)

AND RE-INSERT THROUGH NOSEPIECE.

TRACC  BILL OF MATERIAL

/

VDR | aTY DESCRIPTION

25097A | 1 | TRACC UNIT (FULLY ASSEMBLED)
33106 | 4 |5/8 LOCKWASHER

451G | 4 |5/8 x 6 WEDGE EXP ANCHOR
68258 | 4 |REFLECTIVE TAPE

65328 | 1 |PLASTIC NOSEPIECE

** ANCHOR HARDWARE (FULL CONCRETE BASE)

EACH TRACC UNIT SHIPS 100 % ASSEMBLED
(PLASTIC NOSE INSTALLED AFTER PLACEMENT)

OPTIONAL TRACC ANCHOR ITEMS

DESCRIPTION

ADHESIVE DISPENSER

MIXER HIT HY150 (NOZZLE)

FILLER HIT HY150 (FILLER TUBE)

5204G | 18 |5/8" x 7 1/16" ANCHOR STUD
33106 | 18 |5/8" LOCKWASHER

3361G | 18 |5/8" HEX NUT

33006 | 18 |5/8" FLAT WASHER

5206B 2 | ADHESIVE HIT HY 150(CARTRIDGE)

* ANCHOR HARDWARE (ASPHALT BASE) PART
63806 | 18 |5/8" x 18" ALL THD ROD NUMBER
33106 | 18 |5/8" LOCKWASHER 52058
3361G | 18 |5/8" HEX NUT 52078
33006 | 18 |5/8" FLAT WASHER 5208B
5206B | 4 |ADHESIVE HIT HY 150(CARTRIDGE) 52098

BIT TE-C+ 11/16-18 (11/16"% BIT)

** SEE PRODUCT MANUAL

¥r EACH CARTRIDGE INCLUDES 1 EACH: MIXER HY 150 CARTRIDGE (NOZZLE)
FILLER HIT HY 150 (FILLER TUBE)

REF.

21_8,1

5/8” x 6 LG WEDGE EXP ANCHOR
5/8” LOCKWASHER
5/8” FLAT WASHER
e | | 1] , / 1| | 5/8" HEX NUT |
,—‘—, [o] [o] [o] [o] [o] [o] ml < I ]
- o “_ o -] o o a“a o o o p o o o o -] o o o o o o -] o o o o o I .
o “_ o a o o o a o o o p o o o o a o o o o o o a8 o o o o | o F(\]
= i
\—,— ] 1™ [T | [©] 1 =] o7 ] | [©] 7 ‘
T | T | ] 4 /
ATTACHMENT SHOWN IS TO SHAPES WITH
TRAFFIC
** PLASTIC o
NOSEPIECE 14 -3+
A‘ —6"+
_ _ _ A _ il /
J
o 5] o) fe} ] fo) o)
I | - — 1 — | - | E(I:J
o
) LY 0] 18] o] o) o]
|
/ le & @ [l = alle o o ol d|le o o o | \_r[
5 o] .0 .0 oo | [ N 6.0 .0 5.0 ‘
At /
1,_6” 1,_6” 1!_6" 1,_6” 1’_6” 1,_6" 1!_6!1 1,_5"

FOUNDATION NOTE:

6" REINFORCED CONCRETE PAD IS SHOWN

OTHER OPTIONS ARE :

) 8" THICK MINIMUM UNREINFORCED CONCRETE

) 8" MINIMUM THICK ASPHALT

) 3" THICK (MIN) ASPHALT OVER 3" (MIN) CONCRETE
) 67 THICK ASPHALT OVER 6" COMPACTED SUBBASE.

O O T O

REINFORCED CONCRETE PAD
£-0" x 6" THICK \
(SEE FOUNDATION NOTE)

ADHESIVE ANCHORED —
5/8" @ x 7 1/16” LG ANCHOR STUD

5/8” FLAT WASHER
5/8" LOCKWASHER

5/8” HEX NUT

SECTION "A—A"

CRASH—CUSHION ATTENUATING TERMINAL

My TRA=<<
SHORTRACC s

APPROVED

PLAN, ELEVATION & SECTIONS

COPYRIGHT © 2005 TRINITY INDUSTRIES INC

This drawing and the information shown thereon is the sole praperty of TRINITY
INDUSTRIES, INC. Neither the drawing nor such information iz to be used for
any purpese ather than that for which it was specifically furnished by TRINITY
INDUSTRIES, INC., nor is any reproduction authorized without written permission.

(UNIDIRECTIONAL, DIRECT ATTACHMENT) [P 05/24/05
TRINITY INDUSTRIES, INC oo T SSI006-0TE
Ao TN STNe. E1 OF 1
‘ ' HIGHWAY SAFETY PRODUCTS T =
2525 STEMMONS FREEWAY, DALLAS, TX 75207 S 1006 0




' _nln FASTRACC BASE (25935A) BILL OF MATERIALS
LLOCATION OF FIELD REMOVABLE BOLTS 3-27" (T"P) . . (259--G) INDICATES TRINITY PART NUMBER (TYP) (20935R)
FOR REPLACEMENT OF RIP PLATES ’ > ] Part# Description Qty |EACH (#) | WT.
36 BOLTS PER SIDE, 72 TOTAL ?-r) \:\ e o o o o e o ofle o e o o e o o o ofle o e © o e o o o olle o e o o o\l e o o olle o e o o e o o o olle o e o o e o o o ol 032256G |3/8" Shoulder Nut 72 0.030 216
—|-e o ™~ o o o o o o o o " o o o o o o e o o o " o o o o o o o o o o II o o o o o [ \ o o o o " o o e o o e o o e o " e o e o o e o o -] ol 03361G 5,.'8" Heavy HGX Nut (A563 DH) 42 0120 504
i 1'-0" 1"-¢" 1"-3 , 1 , DOUBLER PLATES [03391G|5/8" x 1 3/4" Hex Head Bolt (A325) 42 | 0.210 8.82
LAYOUT SCHEMATIC, TOP VIEW | 10 Ga. x 7-2 7/8 (25966) I 10 Ga. x 5'-11 7/8 (25932) | 04252G | 3/8" Hex Nut 252 | 0.030 7.56
RIP PLATES FOR ONE TYp P lhis : ' I 04258G |3/8" Lock Washer 252 | 0.006 1.512
e [-] ﬂo [ °H oﬂ : % H° Oo [] °0 o" : Ga 0° 0° [] 00 °ﬂ g Ha Qo ﬂo [] o" °0 : : -3 K] )Oo [] aﬂ a" g ﬂo Qo H° [ oﬂ °0 : l; Go Oo [ °H oo : % "o Go [] 063406 3:”8" x 1 1/2-1 Shoulder Stud 250 0060 15
SIDE OF TRACC BASE :o:o o & o o o & o o o ¢ o o o o & o o o o o o o o o o oes]|s o o o & o o o ¢ o o O o & O O @ o o o @& TSF.) oLAYER 06365G |3/8" x 2" Hex Flange Hd Bolt (GR_5) 74 0.070 5.04
25932G |Rip Plate, Stage 4, Top 2 12 24
4'-5" SLED IMPACT MOVEMENT PRIOR TO ' " , 25933G |Rip Plate, Stage 4, Middle 2 17 34
3/16" x 7-2 7/8 (25965) 3/16" x 511 7/8 (25933 25934G Rip Plate, Stage 4, Bottom 2 17 34
DAMAGING RIP PLATES %; ! I / /8 ( ) i 25954A |End Shoe, Right 1 11 11
6 $ 0 o 0 ¢ o o o  © o 0o o0 ® o0 © 0 ¢ 0o 0 o0 ¢ oJo © o $ © © o $ o © O $ o © O 0 ® © © O ® © © O @ © O O oOo[|]% o © © $ o © O $ o © o O § © O O ® © O O @ © O 25955A |End Shoe, Left 1 11 11
‘l"'il_‘::o ::} oo 00000“000 oo oo uo oo oo oo c? c? oo g % O“O°O 2 OOO“O g % oo noo o° °r.s :: : °o ".s° ] °r.s oo : : n° ooo °r.s c:' % o° o° ‘:: % o° % .oo [] ; °o °o“ °r.s o° ° c? ".s° °o° c'r.s c:' : : oo noo o° °r.s ‘:) :ooo 25956A |Front Anchor Weldment 1 67 67
» ' I MIDDLE LAYER 25957A |Cross Tie 3 16 54
3/16 x 6 28 (25963G) 25958G |Rip Plate, Stage 1({Shipping Plate} 2 0.8 1.6
” " » " 25960G |Doublers 24 8 192
i 3/16 x 7-8 7/8 (25964) | 3/16 x 511 7/8 (25934) i 25962G |Nut Holder (Nut Retainer Plate) 72 0.5 36
[] ) [] & &6 o o @ o o6 ¢ 6 o & & o & & O @& o o o @ a o & & o o o) o© o© o & & o o6 @ © © o O & © o oo @ © o O @ o [-] = 259636 Rlp Plate’ Stage 2 2 17 34
e :?O%%'- o o 0lo o o b 000 o oo oloooalooo o > o o oo oo o o a b o o alo e sl o | IN|¥F 25064G RipPlate, Stage 3, Botiom 2 22 44
SHIPPING PLATE (25958G) (MAINTAINS SLED POSITION DURING SHIPPING) ? ? T ? T T ? ? ? ¥ ? "BOFTOM [AYER  25965G Rip Piate, Stage 3, Middle 2 20 40
IT IS NOT REQUIRED TO REMOVE AFJER TRACC UNIT INSTALLATION 25966G |Rip Plate, Stage 3, Top 2 15 30
IT IS NOT REQUIRED TO REPLACE WHEN REPAIRING DAMAGED TRACC UNIT 25982A |Base Module Assembly 4 329 1316
/ APPROX. SHIP WT. 1974#
NOTE: e
1_4q0m ; n SEE DRAWING PN 25982 FOR ASSEMBLY
BASE MODULE ASSEMBLY x 6 -11 25982A _112 —
END(ggggsk)EFT x 6117 (259824) | /~CROSS-TEE (25057A) BASE MODULE ASSEMBLY x 611" (259824) | OF BASE MODULE COMPONENTS.
| [o] [o] (o] !?\,‘I/ [o] [o] [o] [o] | [o] [o] [o] [o] | [o] [o] [o] |
K o K 1 3 K S ¥ o ' 3 ] o o K i 1 3 ' 3 L K K I Ko 1Y B KA K Y-10" | TRACC BASE ASSEUBLY
P RS TS P R P P R P T N R S T RS T T RS TS T R P P R S Y P R P P R T N R P P R S v O T P P R P P S P A R TJSOSJUE:_FI)ERPII”E\ETSES
[ v v v v v v o o v s o v o v v v o v § v o+ B YT v 0 v v v v v v s v v v v e e v v v o s v v ST v+ v v v v v s v v v v e v v v v v e A
-! | U | el I e K| e 2] I el LY o] 2] 2] 2] LY |
END SHOE BASE MODULE ASSEMBLY x 6’—11%” (25982A) L\ BASE MODULE ASSEMBLY x 6'-11%" (25982A)
RIGHT Ve 6" (TYP | | \— CROSS—TIE (25957A) CROSS-TIE (25957A)—"
(25954A) 2-7 L= (TYP) | r_ - 19"
3!’
| 26'-2 1/4"+ m 1" r
‘ o o o o o o o o lo o o olo o o o o o o o o o o oloeo o o o o o o o o o o oloe e o o o -6 e e e e o 61/2"
® o] Bo | [0 | | —fe—el ot—— ‘
|1"541+" FRONT| |&1,_0., ) ALL UPPE/R & LOWER BOLTS( AR ) — — —
l ! ] 5/8"¢ x 1 3/4" HEX HD BOLT (3391G
ANCHOR WELDMENT (25956A) TYP. BASE MODULE ASSEMBLY (25?’82A) N
SECTION "A—-A
| 26'-2 1/4"+ ,
3/87¢ x 2" HEX FLANGE HD BOLTS (6365G) NUT HOLDER PLATE (25962G 72 ~ REQD) NOTE THE DIRECTION OF THIS
(72 TOTAL) BOLTED TO UNDERSIDE TO HOLD NUT 3256G SET OF 4 NUT HOLDER PLATES
A-—-—— B——-' C'_-""
[o] [o] (o] [o] [o] [o] (o] [o]
I NN : |
0 [ © 8 b » /e o o o o o o o o o o o XN e o o [® el o @ © oo o @ 6 o c @ o © o @ o ole e @ o o @ o o = _?
Feee v o+ AN “,.,“....,.“.“,...“...,“E‘.‘F‘F%:E.ﬁ_.‘,”:. COMPLETE TRACC BASE ASSEMBLY
. ’p ) )o ------------- o =\ e o o [® e o @ © olflo e [@ © o o @ © o ¢ @ o ol ¢%:5:5:%:E._Fu_no_|_g_. WITH RIP PLATES AND DOUBLERS
® o %o d * ¢ ¢ ¢ ® ¢ * & ¢ * ¢ * ¢ ¢° Iﬂ L] a_ o] o -|' [- ol o [@_o_ ollje o |[@# &6 _ o] o | & o] o @ _o ol & @ o - [ & & _ ol o |&
|
| [ E— L (@] “] B (Y] I [C] [©] (@] “] I [C] [C] ©] Y] I ¥ “] Y]
N B —— C__-. D-—-
3/8"05 x 2" HEX FLANGE HD BOLT (63650) W/LOCKWASHER (4258G)
& HEX NUT (42520)
(TOP) (259660)
RIP PLATES STAGE 3 (MIDDLE) (259650) 1 SAR [6/17/05|UPDATED PART NUMBERS
TOP) (25932G
DOUBLER PLATE (259606 RIP PLATE STAGE 2 (25963C) (BOTTOM) (259646) DOUBLER PLATE (259606 op PLATES STACE 4 ((MIDI))Lé) (2593)3(;) — —
BASE MODULE ASSEMBLY (25982A BASE MODULE ASSEMBLY (25982A

BASE MODULE ASS'LY (25982A)

=

o]

E NUT

3/8" SHOULDER STUD (6340C)
2 B/ LOCKWASHER (42586)
HEX NUT (42526)

HOLDER PLATE (25962G)

CROSS-TIE (25957A)~

SECTION "B-B”

DOUBLER PLATE (ZSQBOGX

X!

3/8"@ SHOULDER STUD (6340G)

(BOTTOM) (25934G)

PO

) e

3/8°% SHOULDER STUD (6340G)
LOCKWASHER (42586)

any purpose other than that for which it was specifically fumished by TRINITY
INDUSTRIES, INC., nor is any reproduction outhorized without written permission.

b4

2525 STEMMONS FREEWAY, DALLAS, TX 75207

SS 1007/PN 25935/ 1

AU LOCKWASHER (4258G) 3 G HEX NUT (42520) FASTRACC DRAW  |H
HEX NUT (42520) GO [,
é E NUT HOLDER PLATE (25962G) é E NUT HOLDER PLATE (25962(3) CRASH_nggl!:ﬂ\éLéBTEBl\LUSéﬂSﬁlTTERMlNAL APPROVED
e ) e . DATE 06,/08/05
CROSS-TIE (25957A)'/ CROSS-TIE (25957A)/ PN 25935 ENG. FILE ¥ S51007-01E
SECTION "C—C" SECTION "D-D" COPYRIGT © 2005 TRTY ROUSTRES e A TRINITY INDUSTRIES, INC. S 5 OF |
NDUSTRES NG, et T v o sueh formaton b b pa uasd for | HIGHWAY SAFETY PRODUCTS T —




/ TWO-BAY FENDER PANEL (25973)

/ONE—BAY FENDER PANEL (25974)

/DOUBLER PLATES (25960)

TRACC PATENT LABEL

/ (6827)
END SHOE LT (25955) . | . | . | . | 7 | =5 |
| —I | [o] o1 [o1] | [o] i o] ] m" o ol [l [o // [ ] | [o] Lo [o] | | ]
| ; e . .
° ?WD IT T I I - I_: = )Ig ()G UOI()’ ()@(T' G() = )] = m G() G() ?) (o) (G) (o) Jo() (G) ()o ()Ie() (G)l = b G{) (? (? )G ()o {? ? {? (?I ()o ? ()o ---')')E% - 2 > Im c) D)QO) g) O)DO) ;) 0)90) OD) O)O-I)-lg )Ig O)D{;;?)l O)DO)I{?; O)DO) ;)I O)DO) )co) :)
L e o s o ° e <4 [ [2_8 o o ®le o ol b o oo o o of ¢ c o] o [ o oo _o 4 [o o o e o o o @ o o ofe o o o 8 ol o [® o ollec o 8 e of p B o el o [ o » [e]| [[®@_ e o] o .o o] = o o
Q s (e s [i[c B o o o Blo o o] o olle o« B 5 o o ﬁ]ommo"oomomooomoMowno— ® o o o @ o o o { [ o
6] T T 1Y T T o0 O 0 GO 0O O O [ON] [OXS] [ I S] [V & EEE 9] (9] ;L 17 Q) Q) Q.0 30 O D) O 0 3 D) o)D) ) [+)] [ IK)]
O b 3 e e o o \o o « |4 [e [ o o] % "Fa ".G o] ol p_o o]lle o [@_o_ o6 o o o] o [@_o_o|le o ¢ [o & o [® o 6] o [@_o 6 o [®@_ o6 o6 o B _o s [ o oo o @ o e @ o o o [@ o oo | [@_ o o o [@_9o o o o o \
— 1\ T L\ \ | || \ || N
74 N I | T\ [T ] LT N a2 o 2 L T <] L] il e i L
END SHOE RT (25954) A \XL | | | Ji[ | & = |
BASE ANGLES (25959) RIP PLATES STAGE 2 (25963) L RIP PLATES STAGE 3:TOP (25966) RIP PLATES STAGE 4:TOP (25932)
BEAM GUIDE (25967) MIDDLE: (25965) MIDDLE: (25933)
SHIPPING PLATES (25958) ’ -
BOTTOM: (25964) BOTTOM: (25934)
2511 1/2"+
el
SLED WELDMENT (25970)
) ) PLATE WASHER (19737)
g;g"QHEXZNL/T 4 (3';%)1‘)'*'3 BOLT (5306)7 0 @ ®) @ ® ® @ ® ) ® BACKUP FRAME WELDMENT
- 1 1 1 51/7 1 o » 25972
578" (2) FLAT WASHERS (4372) C A B /—SLOT PLATE WELDMENT (25976) C fFRAME WELDMENT (25971) e F 6"+ ( )
i Ca— S F— a— =
\ o :'V \i o o O I:I
% AN 1= 1O (O] 10 [eX O] e} O o] O (O
- SLOT PLATE (25976)
T t ] — ] — — 5/8°¢ x 3 1/2" HGR BOLT (3435)
D i L] ] B °) ] | o i o) ] B 5/8” HGR NUT (3340)
]% 10 ] o & [e 10 "f O 10] 1o 10 tel 10 fo (TYP AT BACKUP FRAME)
m TPe o o J| (b o o ol|l] o o o ollo o o o dodle o o o || o oo o] 2 o o ole o @ le o o 2 ® o g _hl_T_jL___E_J n
¢l Lls o] [ 6] c.0 @ o | ©.0 5.6 ) 5.0 [ 5,6 5.6 0,0 @ o) | 00 @ ol @ | o] @ 6]
e A—+ B——- C——I-— l__——l-—
D1 i 7-71/2
COMPLETE BASE ASSEMBLY (25935) REF.
(SEE NOTE 2)
TRACC BILL OF MATERIAL (PN 25936)
PART
QTY DESCRIPTION WT/EA .
NUMBER — - SHOP HARDWARE (GALV A153) NOTES:
197376 | 12 [1/4"x3"x2 1/4"TRACC WSHR 0.5 BART AT 1.) FOR SECTIONAL VIEWS SEE SHEET E2 OF 2.
25070A| 1 |SLED WELDMENT 1854 numer| @TY DESCRIPTION SPEC 2.) SEE DRAWING SS1007 (PN 25935) FOR ASSEMBLY
25971A | 10 |FRAME WELDMENT 604 3253G | 2 |HITCH PIN CLIP OF ALL BASE COMPONENTS. REV. [ CHK'D | BY DATE REMARKS
25972A | 1 |BACKUP FRAME WELDMENT | 744 33406 | 40 [5/8” HGR NUT A563 GR A P
25973A| 20 |TWO — BAY FENDER PANEL| 494 33616 | 54 |5/8" HEX NUT A563 GR DH 9)))))))»)””” " [ = A0 T2
25974A| 4 |ONE — BAY FENDER PANEL| 28# 33916 | 40 [5/8"¢ x 1 3/4" HEX HD BOLT [A325 —
259754 | 2 |SHREDDER ASSEMBLY 6 i " FASTRACC ’ LH
4 34006 | 16 |5/8"@ x 2" HGR BOLT A307 GR A -
25076A | 40 |SLOT PLATE 0.44 3435G | 24 |5/8°0 x 3 1/2° HGR BOLT A307 GR A CRASEL—A%USE{ETIAJ%'TOTIEN%CAQEN&%RM'N/—\L cc
25935A | 1 |ASSEMBLED BASE(NOTE 2) [19744# 4372G | 104 |5/8” FLAT WASHER F436 ’ ’ APPROVED
24250 | 2 13/8° X 7 CLEVS PIN SHOP ASSEMBLY DETAILS oA
/& v PN 25936 06,/09/05
53066 | 14 |5/8" x 2 1/4” HEX HD BOLT |A325 ENG. FILE # §S1008—01E
TOTAL WEIGHT (EXCLUDES SHOP HRDWR)|39594 68278 | 2 [TRACC PATENT LABEL —— _ _ A TRINITY INDUSTRIES, INC. ST E1 OF 3
is drawing and the information shown thereon is the sole property of TRINITY
INDUSTRIES, INC. Neither the drawing nor such information s to be used for HIGHWAY SAFETY PRODUCTS DRAWING NO. REV.

COPYRIGHT {€) 2005 TRINITY INDUSTRIES INC

any purpose other than that for which it was specifically furnished by TRINITY
INDUSTRIES, INC., nor is any reproduction authorized without written permission.

b4

2525 STEMMONS FREEWAY, DALLAS, TX 75207

SS 1008/PN 25936




5/8"¢ x 1 3/4” HEX HD BOLT (3391) 5/8:(3 x 1 3/4" HEX HD BOLT (3391)
FRAME (25971) 5/8" (2) FLAT WASHERS (4372) FRAME (25971) FRAME (25971) 5/8” (2) FLAT WASHERS (4372)
\ 5/8" HEX NUT (3361) \ \ 5/8" HEX NUT (3361)

5/8°0 x 3 1/2” HGR BOLT (3435)

5/8"6 x 3 1/2" HGR BOLT (3435)
SLOT PLATE (25976) SO o == SLOT PLATE (25976) ==\
5/8” HGR NUT (3340) 5/878 x 2" HGR BOLT (3400 5/8" HGR NUT (3340)
SLOT PLATE (25976)\
5/8” HGR NUT (3340)

ONE—-BAY FENDER

PANEL (25974)
TWO—BAY FENDER —

PANEL (25973)

TWO—BAY FENDER 7

PANEL (25073) ¢
DOUBLER PLATE (25960)—

BEAM GUIDE (25967) RIP PLATE STAGE 2 (25963)

DOUBLER PLATE (25960)

DOUBLER PLATE (25960) BASE ANGLE (25959)

RIP PLATES STAGE 3:

TOP (25966)
K_—BEAM GUIDE (25967) MIDDLE (25965)

BOTTOM (25964)

Fi NUT HOLDER PLATE (25962)———__ j ri NUT HOLDER PLATE (25962)

BASE ANGLE (25959)
BEAM GUIDE (25967)

RIP PLATE STAGE 2 (25963)

NUT HOLDER PLATE (25962)\ ;

</

///
[
F

+ . S e 2% N} S
) BASE ASSEMBLY (25935) 3/8"¢ SHOULDER STUD (6340) ”
BASE ASSEMBLY (25935) , —— 3/8"9 SHOULDER STUD (6340) (SEENOTE 2)  QECT|ON "R_R> W/LOCKWASHER (4258), HEX NUT (4252) BASE ASSEMBLY (25935) 3/8"¢ SHOULDER STUD (6340)
(SEE NOTE 2)  SECTION "A—A" W/LOCKWASHER (4258), HEX NUT (4252) (SEE NOTE 2) qEeTION "C—(”  W/LOCKWASHER (4258)
FRAME () SHOWN FRAME (3 SHOWN HEX NUT (4252)
FRAME & & @ & (10 SIMILAR FRAME (® SHOWN
FRAME @ SIMILAR FRAVE G SMILAR
FRAME (25971) ) )
\ 5/8"% x 1 3/4” HEX HD BOLT (3391)
5/8"¢ x 3 1/2” HGR BOLT (3435) 5/8" (2) FLAT WASHERS (4372) FRAME (25971)
SLOT PLATE (25976) == 5/8" HEX NUT (3361)
5/8" HGR NUT (3340)
TWO-BAY FENDER
PANEL (25973)

DOUBLER PLATE (25960) 5/878 x 2 1/4” HEX HD BOLT (5306)
301/4” x 3 x 2 1/4” TRACC PLATE WASHERS (19737)
ONE PLATE WASHER UNDER BOLT HEAD:

& 2 PLATE WASHERS BETWEEN PANEL & FRAME
5/8" FLAT WASHER (4372) UNDER NUT

5/8” HEX HD NUT (3361)

RIP PLATES STAGE 4:
TOP (25932)

MIDDLE (25933)
BOTTOM (25934)

NUT HOLDER PLATE (25962)—— j

&
/

BASE ANGLE (25959)

BEAM GUIDE (25967)

— =) |
BASE ASSEMBLY (25935)—/ L 3/8"6 SHOULDER STUD (6340) L Eﬁ +:
(SEE NOTE 2) W/LOCKW;}SHER)(4258) / \
HEX NUT (4252
HITCH PIN CLIP (3253) SECTION "F—F BASE "‘\(SSSEEMS(%E%?Q?’@
SHREDDER ASSEMBLY (25975) SLED WELDMENT (25970) FRAME (B)SHOWN
> / y 3/4” x 2" CLEVIS PIN (4425) SECTION E-E
AN —
\\ \ FRAME (T) SHOWN
)= \gﬁjﬂ
e | e . SHIPPING PLATE (25358)
5/8"9,1 2, 1/4" HEX HD BOLT (9308 BASE ANGLE (25959)
5/8" (2) F5|7'-\8T” ‘ﬁ%?(HE]%%_ A?)%Z’S% . REV.| CHKD | BY | DATE REMARKS
2B NSl Ol TEaA— <
= J?ﬁ T dh NOTES: FASTRACC DR |
RONT ANCHOR VELDMENT (25056)_ 1.) FOR PLAN & ELEVATION VIEW SEE SHEET E1 OF 2. CRASH-CUSHION ATTENUATING TERMINAL CHECKED  (.C.
S 3/8°9 SHOULDER STUD (6340) 2) ey CSOSK}Q%QE(NPTNS 25935) FOR ASSEMBLY SHOP ASSEMBLY DETAILS APPROVED
3/8"¢ x 2" HEX HD BOLT (8365) LOCKWASHER (4258) : PN 25936 DATE 06 /08/05
LOCKWASHER (4258 HEX NUT (4252) e FET 551008
( ) " " COPYRIGHT ©2005 TRINITY INDUSTRIES INC A TRINITY INDUSTRIES, INC °51008-02¢

UNDER HEX NUT (4252) SECT|ON D_D This drawing and the information shown therean is the sole property of TRINITY ’ . SHT.No. E2 OF 2
oy e o et i v ey it vy vy | QP yviedvai gl
INgUgTIr?FI)ES, INC., nor is any repreduction outhmElzed withyout written gennission. 2525 STEMMONS FREEWAY, DALLAS, TX 75207 53 1008/PN 25936 | 0




TRAFFIC

/— BACK—-UP FRAME

5/8" x 6" LG WEDGE EXP ANCHOR
5/8" LOCKWASHER
5/8" FLAT WASHER
el | ] | | ] / 4+ | 5/8" HEX NUT |
il [o] [o1] | [o] 1 =] o] T[] ml o 1 []  [el [] " . [] @ [o] | | ] ‘
- ] ; C\o Do Do D.DOD o(‘.\ - [a] "“ o[{ °“ "“ '[5 0[5 !oj !‘; oD (c:.\ Do D.D g) ol'I).I o(‘.\l"; (': : .C\o l"; l'? Do Do l"; l': l"; !oj [; !]‘ ”"“ m" E]oﬁj 'm Eiom - = - 5 ob‘.\ b?)"b')'m ::.\ b‘.\o 2 0‘.\.6'.\ ::.\ mom ;) !D.b'.\ ::.\ mob')nb?)_ ; 6)06'.\ ;) b‘.\ob'.\ ; b')ob') l?) b‘.\ob'.\ 06) l?) R
-] & -] -] [-] “G [-] -] [-] -] -] -] [-] E ] -] [-] -] -] -] [-] & -] l)”l) -] L l>. -] [-] & -] -] [-] & -] -] [-] E ] -] -] [-] E ] -] -] & -] -] -] O"' -] [~ =] L] -] -] [-] & -] Ouo_ E ] [-] -] [-] E ] -] -] [-] -] -] DI
R e e e e el e e e el o el e 1 el e e el s m e ma o
I ||
| o] =T] o] =T T | o] P o | =] 1 | o] Iz ] | N 7
\ | | 1 1 I ]
| | | | | | 4 /
i ATTACHMENT SHOWN IS TO SHAPES WITH
RECTANGULAR CROSS SECTIONS SUCH AS:
PIERS, PARAPETS AND MODIFIED CONCRETE
BARRIER. TRAFFIC FLOW IS UNIDIRECTIONAL.
TRAFFIC ATTACHMENTS AND TRANSITIONS TO OTHER
SHAPES, BARRIERS, RAILINGS AND
BIDIRECTIONAL TRAFFIC FLOWS ARE AVAILABLE.
%% PLASTIC 251"+ ’
NOSEPIECE
AT 6’&~H —
_ . L _ . . _ L _ . . /
) (o] o] fo], o [ —————i0 [o]; o] fo], To] fo], O]
T T i— T T —, i T T i— 1 —, T T T T =(x|)
< ™
° 5] o] fo], o [ —————i0 [o]; [o] fo], o] fo], O]
e lo o J|lle & o o 2 © o ol © © o o o o o e ole o] e o o o|le o o o ||[le o o o o © © o |[® o o
du@q]@ ] 0.0l 2.9 oo | P 2,0l 2.0l 2.0l 2.0 IPIQ?I 2,0l ool | [o H 0.9 =L 0,0l B ?II_ -
A+ /
1’—6” 1’—6” 1’—6” 1’—6” 1’—6” 1’—6” 1’—6” 1’—6” 1’—6” 1’—6” 1’—6” 1’—6” 1’—6” 1’—6” 2'_7 1/2"
- FOR NOSEPIECE ATTACHMENT: o7y REF
REMOVE EXISTING 5/8" @ BOLTS (4 TOTAL) —
AND RE-INSERT THROUGH NOSEPIECE. 7_0"
FRAME~\
FASTRACC BILL OF MATERIAL 1
NEQEER QTyY DESCRIPTION / EACH TRACC UNIT SHIPS 100 % ASSEMBLED CENDER PANEL
25036A | T |FASTRACC UNIT (FULLY ASSLD) (PLASTIC NOSE INSTALLED AFTER PLACEMENT)
33106 | 4 [5/8” LOCKWASHER .
44516 | 4 |5/8" x 6” WEDGE EXP ANCHOR F”OUNDAHON NOTE.
68258 | 4 |REFLECTIVE TAPE BASE ASSEMBLY ) 6" REINFORCED CONCRETE PAD IS SHOWN
6532B | 1 |PLASTIC NOSEPIECE i OTHER OFTIONS ARE :
[aX] »
: ; a% 8” THICK MINIMUM UNREINFORCED CONCRETE
¥ ANCHOR HARDWARE (FULL CONCRETE BASE b) 8” MINIMUM THICK ASPHALT
5204G | 32 [5/8” x 7 1/16” ANCHOR STUD c) 3” THICK (MIN) ASPHALT OVER 3" (MIN) CONCRETE
33106 | 32 |5/8" LOCKWASHER d) 87 THICK ASPHALT OVER 6" COMPACTED SUBBASE.
33616 | 32 [5/8” HEX NUT
33006 | 32 |5/8” FLAT WASHER
Y| 52068 | 3 [ADHESIVE HIT HY 150(CARTRIDGE) RE'NE%?EE gor\%ﬁfgf PAD\A = — = _ ‘
OPTIONAL TRACC ANCHOR ITEMS (SEE FOUNDATION NOTE) S F I P DU
** ANCHOR HARDWARE (ASPHALT BASE) : . e A
o PART DESCRIPTION '
6380G | 32 [5/8” x 18” ALL THD ROD NUMBER
33106 | 32 |5/8" LOCKWASHER 52058 | ADHESIVE DISPENSER » -
_ / g 3 /4 REV. | CHKD By DATE REMARKS
33616 | 32 |5/8" HEX NUT 52078 | MIXER HIT HY150 (NOZZLE) T P g
33006 | 32 |5/8” FLAT WASHER 52088 | FILLER HIT HY150 (FILLER TUBE) ) ADHESIVE ANCHORED— 9 3/4” y_g" 9)»)))))»""” \ 4 I =RAACCS
Y| 52068 | 7 [ADHESIVE HIT HY 150(CARTRIDGE) 52098 | BIT TE-C+ 11/16=18 (11/16"% BIT) 5/8" 8 x 7 1/16" LG ANCHOR STUD TR
# SEE PRODUCT MANUAL 3/8 FLAT WASHER £-07 FASTRACC CHECKED
W%}g%‘ggsﬁ CRASH—CUSHION ATTENUATING TERMINAL |~
Y& EACH CARTRIDGE INCLUDES 1 EACH: MIXER HY 150 CARTRIDGE (NOZZLE) SECTION "A— A PLAN, ELEVATION & SECTIONS e
FILLER HIT HY 150 (FILLER TUBE) (UNIDIRECTIONAL, DIRECT ATTACHMENT) S 06/10/05
: SS1009-01E
COPYRIGHT © 2005 TRINITY INDUSTRIES INC TRINITY INDUSTRIES, INC.
This drawing and the information shown thereon is the sole property of TRINITY A SHT-No. E1 OF 1
INDUSTRIES, INC. Neither the drawing nor such information is to be used for HIGHWAY SAFETY PRODUCTS DRAMNG NO. REV.
any purpose other than that for which it was specificaly furnished by TRINITY ‘ ' 2525 STEMMONS FREEWAY, DALLAS, TX 75207 1009 0

INDUSTRIES, INC., nor is any repreduction authorized without written permission.




G:\EBCCWORKDIR\SS1010-01

m

fIU\I
Y

Ml R e

TRACC NOSE END

TRACC ANCHORAGE (TYP)

22'-07

2°-5 1/2" REF

HOLD

o
&

9 34"

O
] \ ~
CL_IRACC : I

9 3/4”

]
o

o T !

I \ i S

>N
X4y
3-6 1/27

L2y

6 ~#5 RFEBARS SPACED @ 8 1/2" SPA

10 3/16” | 10 3/16”

3 ~#5 REBARS x 11 7/2"—I \—— 2 ~#5 REBARS x 20-10" \— 4 ~#5 REBARS x 21°-8"

24 SPACES @ 9" = 180"

29 ~ #5 REBARS x 3-8"

11 3/16"

1 3/16

2 5/8"

COPYRIGHT & 2005 TRINITY INDUSTRIES INC

2 34"

6”

<R5’NFORCED CONCRETE FAD, 4000 FPSI
PAD MUST BE 8" MINMUM [F NOT REINFORCED.

REV.

CHK'D

BY

REMARKS

BOMNES

I K ACCCo

TRACC RAW BT
CRASH-CUSHION ATTENUATING TERMINAL HEXD 6
22" CONCRETE FOUNDATION PLAN APPROVED

DATE 04/04/05

This drawing and the information shown thereon is the sole property of TRINITY
INDUSTRIES, INC. Neither the drawing nor such inforrnation is to be used for
any purpose other than that for which it was specifically furnished by TRINITY
INDUSTRIES, INC., nor iz any reproduction authorized without written perrnission.

o
b4

TRINITY INDUSTRIES, INC.

HIGHWAY SAFETY PRODUCTS
2525 STEMMONS FREEWAY, DALLAS, TX 75356 35S 1010

ENG. FILE # SS1010-01E

SHT.No. E1 OF 1

DRAWING NO.

REV.




CAEBCCWOR
Y ER S RRGH

KDIR\SS1013-01

m

fIU\I
Y

Ml R e g

TRACC NOSE END

TRACC ANCHORAGE (TYP)

15-p"
]!_5}’
HOLD

[_ ] 1 1 1 1 ] 1 1 1 1 ] __D
4l's X
| o
f b Ty
o o) W+ = & Bi .
. =T
[ : 4 8‘—)
~ i ;- =c\l
=TI Jdor S
CL TRACC I S ©
A \ B ®
= = g l\ 4B . @
il =T
f —h % < %
Z o 0 & © = . : g
< . =%
1 T 1 [ ,ELI @ @
3 ~f5 REBARS x 11 1/2"—/ \— 2 ~f5 REBARS x 13-10" L 4 ~f5 REBIRS x 14'-8" 20 ~ 5 REBARS x 3-8 3 .
X,
» ” » N N-)
10 1/8 10 3/4 16 SPACES @ 9" = 120" 9 7/8 2 5/8 5" N

<R£/NF0RCED CONCRETE PAD, 4000 PS/

COPYRIGHT & 2005 TRINITY INDUSTRIES INC

PAD MUST BE 8" MINMUM IF NOT REINFORCED.

REV.

CHK'D

BY

REMARKS

BOMNES

I K ACCCo

SHORTRACC

CRASH-CUSHION ATTENUATING TERMINAL

15" CONCRETE FOUNDATION PLAN

DRAWN BT
CHECKED S0
APPROVED

DATE 04/04/05

This drawing and the information shown thereon is the sole property of TRINITY
INDUSTRIES, INC. Neither the drawing nor such inforrnation is to be used for
any purpose other than that for which it was specifically furnished by TRINITY
INDUSTRIES, INC., nor iz any reproduction authorized without written perrnission.

o
b4

TRINITY INDUSTRIES, INC.
HIGHWAY SAFETY PRODUCTS

2525 STEMMONS FREEWAY, DALLAS, TX 75356

ENG. FILE # SS1013-01E

SHT.No. E1 OF 1

DRAWING NO.

55 1013

REV.




END SHOE LT (25855

END SHOE RT (2595k

WT OUTER ANCHOR

TWO—BAY FENDER PANEL (25373

TWO-BAY FENDER PANEL (25373
WT 13 3/B" FRAME EXTENSION

LOCATION OF TRACC PATENT LABEL
& = 6827 (AFFIX AFTER GALV.)

LEFT HAND (33466) {33474)
(T%’EE ﬁ OPTlﬁACBS)S WT 6 5/8" FRAME EXTENSION- \WT 8 3/4" FRAME EXTENSION
# (33472) (33473) —— ‘
CABLE NOT SHOWN ON THIS wr 3" 3F3Rf7M1E EXTENSION
SLED WELDMENT (25670) SIDE FOR CLARITY PURPOSES ( )_ o
TWO—BAY FENDER PANEL (25973 ° oy Io
-BAY A
e BID 5 A
I | - | Oﬁ]_ o il 1|
T T c— —— —— [—
| AN [o] TT o o] | [o] 5 (5 5 o] o] o] i H
| = SN ,, ,, |
?/7oloo\\\noo i [e ® @« o o @ o o o ¢ o ®& o o o B8 0 ©c o & o o o 8 o e ® o o]6 o] ¥
0 I I NS AWY I I DD D D D D 0O 0O O O O O O D D D D I@:m:m:{@ [ 23] R_H -H
b c o e o\\\(o ° o ||_¢ oaooo”aooo “oosoooao 6 o B o o o B o s B o ol o e =) ‘:_'_N
o L L m“\ L L L “_l o -] o o o a8 o o o o o - o o o a o o o L -] o o o a o o -] o o o ! T
T T N ST DD 0 0D D D 0O D O D 0O O O 0 0O D D D oY =+ -
N o o o o \\\o o II_: o & 0o o o A o o o e o B © © o B o e o & 0o o o @A o e 8 ol o w0
| = —5 NARNN " " |
] . E] \I_“V\_I \ [C] [C] L) (O] o [C] (O] i [C] | [C] I
| = — = — L $l
/ A\ | s 2}1 |
1/2" CABLE (6713) LOOPED—/ — E ‘ % of 1o
AROUND FIRST FRAME (BOTH SIDES) Lt |
WT SHORT ONE-BAY ——— )
FENDER PANEL (25930) ~"“-“ i Ll © /
1/2" CABLE CLAMPS (4324) \7 REF. e ‘./l_
WT OUTER ANCHOR S ,'."EH‘
5@;”3'-'?&?0 353465) 1/2" CABLE CLAMPS (4324) “ .
(SEE NOTE #3) 1/2" CABLE (6713} TO BE LOOPED
AROUND OPTIONAL SPLIT FRAME,
WING POST, OR TRACG END
FRAME (BOTH SIDES)
SEE NOTE 4
21°-3"t
" n WI-CABLE CLAMP PLATE (33470
PR el B T Gl
p SLOT PLATE {25976
/8" HEX NUT (3361) PLATE WASHER (19757) DETAIL H (25676) DETAIL J FRAME WELDMENT (25971)
"'"_—G A__.., B——--— SEE SHEET E3 lf__-.. SEE SHEET E3 SLOT PLATE (25976) 5455
5/8" X 3 1/2" HGR BOLT (3435
®J— @ @ L 6 . @ /_ 5;8' HGR N/UT (3340)
l —r
—e>\ / Lc / o o J'c}/’ olle \\ o |l¢ _— :é
- [ : O] | Dt f [e] Ot O] [e]=== O
4 ; gl b 8I \ Ig ol !8 oo I{/ |8 o| & \'| !9 c || E 1: )
—] \ﬁul\ —— T 1 I
=) =) | ] o | 5 o) —
i k= ia] s | eleffe \ |C> o| ¢ / =1 D T '
P[0 [? 0] { Dl [l Ol < [e] 7z [e]: = o]
[+] % % ; (&) [=8 1K) o ||e (&) b
—
Qib a |l a ol b e ) ) ) @ o) o) @ @ ) o) e || @& o | o ) )
o @ ) ) & & | & @ @ & | . .
— T — — — — L
— |
G A= B3 —=

D——--

* SEE NOTE 3
WIDETRACC(PC25939) BILL OF MATL
PROE T | aty DESCRIPTION WT/EA
197376 | 12 |TRACC WSHR 1/4x3x2 1/4 54
250304 | 4 |WIRACC—SHORT 1 BAY PANEL | 24#| fomosree SHOP_HARDWARE (GALV A153) o
25981 A 1 [TRACC BASE 551001 14984| | cope | OTY DESCRIPTION SPEC
25970A 1 [SLED WELDMENT 185¢ 32530 2 HITCH PIN CLIP
25971A | B |FRAME WELDMENT 50#| | 33406 | 32 |5/8° HGR NUT A563 GR A
25973A | 16 |TWO — BAY FENDER PANEL 404 | | 33616 | 134 |5/8° HEX NUT A563 GR DH
25975A | 2 [SHREDDER ASSEMBLY 64| | 33916 | 112 |5/8% x 1 3/4” HEX HD BOLT _|A325
25076A | 32 |SLOT PLATE 0.44| | 34006 | B8 |5/8°6 x 2° HGR BOLT A307 GR A
33465A | 3 |WI—OUTER ANCH RIGHT 31#| | 34356 | 24 [5/8°0 x 3 1/2° HGR BOLT A307 GR A
33466A | 3 |WT-OUTER ANCH LEFT 34| | 4324G | 40 |1/2° CROSBY CABLE CLAMP FORGED
334676 | 20 |WI-JOINT PLATE 64| | 43726 | 264 |5/8" FLAT WASHER F436
334706 | 28 |WI—CABLE CLAMP PLATE 14| [ 44256 | 2 [3/4° x 2" CLEVIS PIN
33471A | 2 |WT 3" EXTENDER FRAME 164| | 44386 | 8  [5/8% x 5° HEX HD BOLT A325
334724 | 2 |WT 6 5/8° EXT. FRAME 384 | 53066 | 14 |5/8°6 x 2 1/4 HEX HD BOLT |A325
33473 | 2 |WT 9 3/4” EXT. FRAME 24| [ 67136 4 [1/2°x 6 x 25 x25 IWRC CABLE
33474A | 2 |WT 13 3/8" EXT. FRAME 464 | | 68278 2 |TRACC PATENT LABEL
TOTAL WEIGHT (EXCLUDES HARDWARE)  3693f

NOTES:

ASSEMBLED TRACC BASE (25881)

1. SECTIONS AND DETAIL INFORMATION ARE ON SHEET E2 & E3.
2. SEE DRAWING 551001 (PC 25981) FOR ASSEMBLY OF ALL BASE UNIT COMPONENTS.

3. P.C 33465 & P.C. 33466 ARE NOT ATTACHED TO WIDETRACC UNIT AND WILL BE SHIPPED LOOSE.
4. OPTIONAL SPUT FRAME ATTACHMENT, WING POST AND/OR TRACC END FRAME, AND NECESSARY HARDWARE
MUST BE ADDED TO BASE UNIT TO ACCOMODATE FIELD CONDITIONS AND TO COMPLETE ASSEMBLY.

COPYRIGHT ©2005 TRINITY INDUSTRIES INC

REV. | CHK'D | BY

REMARKS

PO

T FRAACCC

This drawing and the information shown thereon is the sole property of TRINITY
INDUSTRIES, INC. Neither the drawing nor such information is to be used for
any purpose other than that for which it was specificaly furnished by TRINITY
INDUSTRIES, INC., nor is any repreduction authorized without written permission.

58" WIDE TRACC DOUBLE FLARE LA
2005 WIDETRACC  P.N. 25939 CHECKED  c.c.
CRASH—CUSHION ATTENUATING TERMINAL APPROVED
PLAN, ELEVATION & SECTIONS DA 080805
SHOP ASSEMBLY DETAILS
ENG. FILE # 551018-01F
A TRNITY HIGHWAY SAFETY PRODUCTS  gm————
2525 STEMMONS FREEWAY ST =
‘ ' DALLAS, TX 75207 551018/25939 0




5/8"8 x 3 1/2° HGR BOLT (3435)
SLOT PLATE (25976 ==\
5/8” HGR NUT (3340)

TWO—-BAY FENDER
PANEL (25973)

FRAME (25971)\

?ﬁ Tis

5/8"¢ x 1 3/4” HEX HD BOLT (3391)
5/8” (2) FLAT WASHERS (4372)
5/8” HEX NUT (3361)

5/8°8 x 3 1/2” HGR BOLT (3400)
SLOT PLATE (25976)
5/8” HGR NUT (3340)

WT CABLE CLAMP
PLATE (33470)

1/2” CABLE (6713)
1/2" CABLE CLAMP  TWO-BAY FENDER
(4324) PANEL (25973)

BASE ASSEMBLY (25981)J

5/8°6 x 3 1/2” HGR BOLT (3435)

WT CABLE CLAMP
PLATE (33470)

1/2” CABLE (6713)
1/2" CABLE CLAMP

FRAME (25971)\

SLOT PLATE (25976)
5/8” HGR NUT (3340)

ONE—BAY FENDER
PANEL (25974)

/WT—JOINT PLATE (33467)

5/8"¢ x 1 3/4” HEX HD BOLT (3391)
5/8” (2) FLAT WASHERS (4372)
5/8" HEX NUT (3361)

WT CABLE CLAMP PLATE (33470)
1/2” CABLE (6713)

FRAT;(259:_1)\*\
T

BASE ASSEMBLY (25981) (SEE NOTE 2) v R
(SEE NOTE 2) _SECTION “A—A SEEQSEN@SEOWE
FRAME (@) SHOWN
HITCH PIN CLIP (3253)
\ / 3/47 x 2" CLEMS PIN (4425)
Vi T

5/8°0 x 2 1/4” HEX HD BOLT ESSDF)}
5/8” (2) FLAT WASHERS (4372
5/8” HEX NUT (3361)

FRONT ANCHOR WELDMENT (25981)

3/8°6 x 2” HEX FLANGE BOLT (6365)
LOCKWASHER (4258)
UNDER HEX NUT (4252)

\
\ﬁ 5/
y

SIS |

-

Blagiss aais
7 i %

SECTION "D-D”

) SHIPPING PLATE (25958)

3/8”¢ SHOULDER STUD (6340)
LOCKWASHER (4258)
HEX NUT (4252)

(4324)

i

.:+

BASE ASSEMBLY (25981)

(SEE NOTE 2) SECTION ”C—C”

FRAME (3 SHOWN

/ / FRAME (25971)

3

BASE ASSEMBLY (25981)
(SEE NOTE 2)

SECTION "G-G

FRAME(T)SHOWN

C

T*“r

OTES:

) FOR PLAN & ELEVATION VIEW SEE SHEET E1 OF 3.

2.) SEE DRAWING SS1001 (PN 25981) FOR ASSEMBLY
OF ALL BASE COMPONENTS.

COPYRIGHT 2005 TRINITY INDUSTRIES INC

5/8"¢ x 2 1/4” HEX HD BOLT (5306)
3~1/4" x 37 x 2 1/4” TRACC PLATE WASHERS (19737)

ONE PLATE WASHER UNDER BOLT HEAD;
& 2 PLATE WASHERS BETWEEN PANEL & FRAME

5/8” FLAT WASHER (4372) UNDER NUT

5/8” HEX HD NUT (3361)

1/2” CABLE CLAMP (4324)

CHK'D DATE REMARKS

OIS

T FRAACCC

58" WIDETRACC DOUBI_E FLARE
2005 WIDETRACC  P.N. 25939

CRASH-CUSHION ATTENUATING TERMINAL
PLAN, ELEVATION & SECTIONS
SHOP ASSEMBLY DETAILS

DRAWN L. H.

CHECKED C.C

APPROVED

DATE 08,/08,/05

A TRINITY HIGHWAY SAFETY PRODUCTS

This drawing and the information shown thereon is the sole property of TRINITY
INDUSTRIES, INC. Neither the drawing nor such information is to be used for
any purpose other than that for which it was specificaly furnished by TRINITY
INDUSTRIES, INC., nor is any repreduction authorized without written permission.

2525 STEMMONS FREEWAY
" DALLAS, TX 75207

ENG. FILE # 551018-02E

SHT.No. E? OF 3

DRAWING NO.
SS 1018,/PN 25339

REV.




WT—JOINT PLATE (33467)—\

5/8" x 1 3/4” HEX HD BOLT (3391)

WT— FRAME EXTENSION 3" (33471)

WT—JOINT PLATE (33467)

/

5/8" (2) FLAT WASHERS (4372)
5/8" HEX NUT (3361)
ATTACHES FENDER PANEL

FRAME (25971)
\ A
AR

TO JOINT PLATE

5/8"% x 3 1/2" HGR BOLT (3435)
SLOT PLATE (25976)

5/8" HGR NUT (3340)

ATTACHES FENDER PANEL

TO JOINT PLATE

WT—-CABLE CLAMP PLATE (33470)
1/2” CABLE (6713)
1/2” CABLE CLAMP (4324)

@?ai

5/8" x 1 3/4” HEX HD BOLT {3381)
(2)~5/8" FLAT WASHER (4372)
5/8” HEX NUT (3361)

WT—JOINT PLATE (33467)

3" X 1/4" FENDER PANEL PL
TWO BAY FENDER PANEL
T OAT PRTRER

WT-JOINT PLATE (33467) \

9

|
iﬁ%ﬁri

b

.:+

BASE (25981) J

+:

SECTION "E—E”

FRAME LOCATION (5)

SECTION "AA—AA"

FRAME (25971)

AT LOCATION @

5/8" x 1 3/4” HEX HD BOLT (3381)
(2)~5/8" FLAT WASHER (4372)
5/8" HEX NUT (3361)

1/2" CABLE CLAMP (4324)

WT—CABLE CLAMP PLATE
(33470)

(ATTACHES JOINT PLATE

5/8”% x 5" HEX HD BOLTS (4438)
5/8" HEX NUT ( 3361)

i 5/8” (2) FLAT WASHER (4372)
- AND EXTENSION TO FRAME)
IIQZIE

5/8"

(2)~5/8" FLAT WASHER (4372)

1/2" CABLE CLAMP (4324)

WT—-CABLE CLAMP PLATE

WT—-CABLE CLAMP PLATE (33470) ——

FENDER PANELS ARE SHOWN
IN PHANTOM TO ALLOW FOR
CLARITY OF OTHER COMPONENTS.

1/2" CABLE (6721)\AA *

N

SLOT PLATE (25976) —— |

FRAME (25971)

_/\/_ 1 »
DETAIL H

5/8” x 3 1/2” HGR BOLT (3435)

// 5/8" HGR NUT (3340)

FRAME LOCATION (4)

1/2” CABLE (6721)

9 3/4” (33473

5 5/8" 33472}
13 3/8” (33474)

5/8% x 3 1/2” HGR BOLT (3435)
SLOT PLATE (25976)
5/8” HGR NUT (3340)

3" x 1/4" x 1"-0 3/4” FENDER PANEL PLATE

NOT FOUND AT FRAMES 6 & B

OUTBOARD ANCHOR (LEFT) (33466)

SHIPPED LOOSE

x 1 3/4" HEX HD BOLT (3391)

5/8" HEX NUT (3361)

% WT—FRAME EXTENSION

5/8” x 1 3/4" HEX HD BOLT (3391)
(2)~5/8" FLAT WASHER (4372)
5/8" HEX NUT (3361)

(33470)

/ WT-FRAME EXTENSION (33473)
-

/ WT—-JOINT PLATE (33467)

5/8” HEX NUT (3361)
FRAME (25971) B

5/8% x 1 3/4” HEX HD BOLT (3391)
5/8" (2) FLAT WASHERS (4372)

6 5/8", 9 3/4", or 13 3/8"
I |

6 5/8" (33472

2

A

o = R

L

WT—JOINT PLATE (33467)

WT—CABLE CLAMP PLATE (33470)

1/2> CABLE (6713)

1/2° CABLE CLAMP (4324)

I

2 ¢ « e 1 R « == « S

NN

I_@TIIP;@__@_;HT'@_

|
|
J__I_ =il

&
:

BASE (25981) J

OUTBOARD ANCHOR (RIGHT) (33465)
SHIPPED LOOSE

SECTION "F—F"

1/2° CABLE (6713)
— MO BAY FENDER pang

3" x 1/4” FENDER PANEL PL
(NOT REQ'D @ FRAME LOCATION) ®

SECTION "BB-BB”

THIS BOLT NOT REQ'D AT —
FRAME LOCATION (&) ™ | @

dJ O

ﬁWT—JOINT PLATE (33467)

—— WI-CABLE CLAMP PLATE (33470)

*BB:

)

SLOT PLATE (25976) _/

THIS BOLT NOT REQ'D AT 2
FRAME LOCATON () (® — |

FRAME (25971)

DETAIL >0

FRAME LOCATION (7 )SHOWN

LOCATION (6) & (8) SIMILAR

A
5/6" x 3 1/2° HGR BOLT (3435) @ FRAME LOCATION (7))

|| ——— 5/8" HGR NUT (3340)

5/8" x 2" HGR BOLT (3400) @ FRAME LOCATION (6)8(8)

FRAME LOCATION (7)) SHOWN

LOcATION (8) & (B) SIMILAR

EXCEPT NO FENDER PANEL PLATE ATTACHMENT

NOTES:

1. FOR PLAN & ELEVATION VIEW SEE SHEET E1 OF 3.
2. SEE DRAWING SS1007 (PC 25981) FOR ASSEMBLY OF ALL BASE UNIT COMPONENTS.

WT-FRAME EXTENSION< 9 3/4" (33473
13 3/8” (33474)

REV. | CHK'D

BY REMARKS

PO

T FRAACCC

58" WIDETRACC DOUBLE FLARE
2005 WIDETRACC ~ P.N. 25939
CRASH-CUSHION ATTENUATING TERMINAL
PLAN, ELEVATION & SECTIONS
SHOP_ASSEMBLY DETAILS

DRAWN L. H.

CHECKED C.C

APPROVED

DATE 08-08-05

COPYRIGHT ©2005 TRINITY INDUSTRIES INC

This drawing and the information shown thereon is the sole property of TRINITY
INDUSTRIES, INC. Neither the drawing nor such information is to be used for
any purpose other than that for which it was specificaly furnished by TRINITY
INDUSTRIES, INC., nor is any repreduction authorized without written permission.

A

|4

TRINITY HIGHWAY SAFETY PRODUCTS

2525 STEMMONS FREEWAY
DALLAS, TX 75207

ENG. FILE # 551018-03F

SHT.No. E3 OF 3

DRAWING NO.

SS 1018/PC 25939

REV.




—5/8"® x 67 WEDGE EXP ANCHOR
5/8" LOCKWASHER
5/8" FLAT WASHER

5/8" HEX NUT
6”
RAFFIC —!
CABLE NOT SHOWN ON THIS [:j P
SIDE FOR CLARITY PURPOSES\ W _]
> B
P ===
= R I|
R )
P 4 I_ o] oﬁ _l S g
| | ) T B 1 1 o
| % é‘ﬁ — = __ — — = —~OPTIONAL SPLIT FRAME (33405) a9
i \ [o] [o] 1] | [o] o [o] [o] o | [o] [o] 04 SHOWN FOR ILLUSTRATION =
| N \\ || PURPOSES ONLY Sun
H ) e, | N : . — So
o 3 = e o \\o \o @ e o e |_ e B & o6 o B o o o & ¢ o B & o6 o B o e o & o o o [ e ol o o H < =
JL  — N \, N — COo 00 O 0O 0O 00 T 0 0O 0 0O 0 0T O LR =<
L N e o o 4 o s o °L ©o ® o o o & o o o o o e B o o o B o e o & 6 o o ° o o o e ) o o
o \ L L L o \ L L I_ o a o o o : a o o o o § o o a o o o - o o o -] o o o o o o o o :I_ E: 5
— SN COo 00 O 0 0 0 O T 0 0O 0 0O 0 0T O LR <+ | Sw
O @ b @oooo o\\o oLnaoonaaoa 6 © o BB o 6 o B o e ¢ & 6 6 o Py o ol oweo| , Iﬁ
. = ; ™ = =
\—,—J‘ I o \ ] ] ] o] ] =2
: _":] -.L:] ":] —— L — L~ OPTIONAL SPLIT FRAME (33405) % %
| — s b SHOWN FOR ILLUSTRATION ==
‘ S PURPOSES ONLY >
A
iy { !
s o = B
2-7 RAFFIC —=T] N
f
-\i ATTACHMENT SHOWN IS TO SHAPES WITH
RECTANGULAR CROSS SECTIONS SUCH AS:
PIERS, PARAPETS AND MODIFIED CONCRETE
- BARRIER. TRAFFIC FLOW IS UNIDIRECTIONAL.
20-9 1/2”
* PLASTIC )
NOSEPIECE | ] At Bt /
< q o o|le ofle ofle olle o
o | [0] {1 [ ———0] Ol (O Ol [C]
< ( 3 5 e Bt B ) gt e _
—— I T T E
—— ol ol . |c> | |c> =] oY - — ™
=] HE= bl o €] o e || ol cle Elelle Elelle LI o '7:~|4
o K 1D oy Oy || T————0C] O] rel [e):: e
< 3 sl o o|l¢e ofle o|® olle o
Tolo o [loe o o o [[| o ol'le o o o d| e o || o olo ol o o o .o e o o
. © o 0,9 [0, 0] ool | oo [0, 0] [o,e] oo] | ool —TTT] = 0.0 LT,
A= Bl /
FOR NOSEPIECE ATTACHMENT:
REMOVE EXlS_ﬂNG 5/8” ¢ BOLTS (4 TOTAL) 1'—6" 1.—6” 1’—6” 1’—6” 1’—6” 1’—6" 1.—6" 1’—6“ 1'—6“ 1'—6" 1'—6”
AND RE—INSERT THROUGH NOSEPIECE.
Voo FOUNDATION NOTE:
2-7 + VARIES PER FRAME EXTENSION >
7o 7 g’ 6 REINFORCED CONCRETE PAD IS SHOWN
EACH TRACC UNIT SHIPS 100 % ASSEMBLED
(PLASTIC NOSE INSTALLED AFTER PLACEMENT) QTHER OPTIONS ARE :
a) 8" THICK MINIMUM UNREINFORCED CONCRETE
WIDE TRACC BILL OF MATERIAL j b) 8 MINIMUM THICK ASPHALT
PRODUCT ¢) 37 THICK (MIN) ASPHALT OVER 3" (MIN) CONCRETE
QTY DESCRIPTION .
CODE . _ ﬁ EACH CARTR'DGE |NCLUDES 1 EACH - MlXER HY 150 CARTD'DGE(NOZZLE) d) 6” THlCK ASPHALT OVER 6” COMPACTED SUBBASE.
25839A 1 58" WIDETRACC UNIT ASSLY - FILLER HIT HY 150 (F”_LER TUBE)
68258 | 4 |REFLECTIVE TAPE %
6532B| 1 |PLASTIC NOSEPEICE . .(L
REINFORCED CONCRETE PAD 6° THICK
#* ANCHOR HARDWARE (CONCRETE BASE) (8” THICK IF NOT REINFORCED) (s
52048 | 50 [5/B% x 7 1/16" MNCHOR STWD | o, o R S 2 AR Su VBt :
OPTIONAL TRACC ANCHOR ITEMS 33106 | 50 |5/8" LOCKWASHER REV.| cHKD | BY | DATE REMARKS
33616 50 5/8” HEX NUT A
R DESCRIPTION 33006 | 50 |5/8" FLAT WASHER = & : . 9))))))))»""” b | 4 TIRANC
52058 | ADHESIVE DISPENSER x| 5206B 4 | ADHESIVE HIT HY150(CARTR|DGE) n z— = " _il_ T | » v
52078 | MIXER HIT HY150 (NOZZLE) g alr g . % o T e » L.H.
52088 | FILLER HIT HY150 (FILLER TUBE) ** ANCHOR HARDWARE (ASPHALT BASE) ) _‘fl .o e 2' g 4 ] " _‘fl oo 'i{ Cgll 2 58CR \é\ll-||DCEl_ﬁ(ﬁ\]CQ[TEDN[?HJ'E(L_EERm_[\]ALRE CHECKED ¢
52098 | BIT TE-C+ 11/16-18 (11/16” 8 BIT) 63806 | 50 [5/8”9 x 18" ALL THD ROD o 3/4 | g 3/4 ADHESIVE ANCHORED L& /l [l ASH— A A A APPROVED
33106 | 50 |5/8” LOCKWASHER ADHESIVE ANCHORED 5 /8”6 x 7 1/16” ANCHOR STUD ” . — PLAN, ELEVATION & SECTIONS —
3361G 50 5/8” HEX NUT *k 5/8”¢ % 7 1é1/68"” '?NLg?OVRJAgagg 2'_p” 55//8;” thngﬁg:EE SECT'ON B_B (UN'D'RECT'ONAL, DIRECT ATTACHMENT) T 08-12-05
33006 | 50 [5/8” FLAT WASHER " "y . ‘ Ss1019-01E
5/8" LOCKWASHER 4-0 5/8” HEX NUT COPYRIGHT © 2005 TRINITY INDUSTRIES INC TRINITY INDUSTRIES, INC.
ﬁ 52068 11 ADHESIVE HIT HY1 SD(CARTRlDGE) 5/8” HEX NUT " N This drawing and thel information shown thereon .is the s.ole .property of TRINITY A HIGHWAY SAFETY PRODUCTS SHT-No. E1 OF 1
** SEE PRODUCT MANUAL SECT'ON A_ A INDUSTRIES, Ith. Nteralltherthtf;efdraw#ghnft)r such |nf<.>f(mt|:||t|o?u is, ;odbe'; ugr;f:N;‘?; ‘ ' DRAWNG NO. REV.
mgug#rrgg,e IﬂC.,ernoruir; unoy r:prrc:il.:gﬁoln vovl?fh;gs::i"i::‘:ﬂ{outmt::itien germission. 2525 STEMMONS FREEWAY, DALLAS, TX 75207 881 01 9 0




<« TRINITY

2525 Stemmons Freeway
Dallas, Texas 75207
888-323-6374 (USA only)
214-589-8140 (Outside USA)

www.energyabsorption.com
www.highwayguardrail.com





